Section 6:
Parts data for the
following models:

ode Phase oltage eat Optio
9999-662-001 | WNO600XA-12EN2X-SSKCS-USX | 60 1-3ph | 208 - 240v 100
9999-662-003 | WNO600OEA-13EN2X-SSKCS-USX | 60 3ph 208 - 240v | Heated Electric | 100
9999-665-001 | WNO9OOXA-12EN2X-SSKCS-USX | 60 1-3ph | 208-240v 100
9999-665-003 | WNO9OOEA-13EN2X-SSKCS-USX | 60 3ph 208 - 240v | Heated Electric | 100
9999-669-001 | WN1200XA-12EN2X-SSKCS-USX | 60 1-3ph | 208 - 240v 100
9999-669-003 | WN1200EA-13EN2X-SSKCS-USX | 60 3ph 208 - 240v | Heated Electric | 100
Model HZ  Phase Voltage Heat Option G's
9999-662-002 | WNO600XA-39XN2X-SSKCS-VRX | 50 1ph 230 - 240v 100
9999-662-004 | WNOG0OEA-68XN2X-SSKCS-VRX | 50 3ph 400v | Heated Electric | 100
9999-662-005 | WNOB0OFA-59CN2X-SSKCS-VRX | 50 1ph 230 100
9999-665-002 | WNO9OOXA-39XN2X-SSKCS-VRX | 50 1ph 230 - 240v 100
9999-665-004 | WNO9OOEA-68XN2X-SSKCS-VRX | 50 3ph 400v | Heated Electric | 100
9999-669-002 | WN1200XA-39XN2X-SSKCS-VRX | 50 1ph 230 - 240v 100
9999-669-004 | WN1200EA-68XN2X-SSKCS-VRX | 50 3ph 400v  |Heated Electric | 100

Part # 8533-097.001 7/21 83



84

Washer Accessories

Key Description T-600 T-900 T-1200 QTY
* | Hose, Water Supply 5/8” 1.D. x 48" 9990-027-013 | 9990-027-013 | 9990-027-013 2
* | Washer, Inlet Hose (furnished) 8641-242-000 | 8641-242-000 2
* | Strainer, Inlet Hose (furnished) 9565-003-001 | 9565-003-001 2
Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 4
Washer, Inlet Hose (furnished) 8641-242-000 4
Strainer, Inlet Hose (furnished 9565-003-001 4

Bevel Washer for 5/8” bolt used in installations using angle
iron bases

8641-586-002

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used in installations using angle
iron bases

8641-586-003

8641-586-003

8641-586-003

Sealing compound

8538-151-002

8538-151-002

8538-151-002

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

Flow Restrictors (in dispenser )

9475-002-003

Special Tool for adjusting spacing between outer tub front and
cylinder front

8545-056-001

8545-056-001

VFD Filter options (3 phase)

9732-231-001

9732-255-001

9732-256-001

VFD Filter options (1 phase)

9732-232-001

9732-230-001

9732-251-001

Puller for pushing cylinder out of bearings must be purchased
from local sources.

Clamps to hold tub front to outer tub when installing tub front

Vise Grip #11R

Vise Grip #11R

OPL Bearing & Seal Kit

9732-219-005

9732-219-007

9732-219-007

USB Thumb Drive

9150-045-002

9150-045-002

9150-045-002

Informative

6102-018-235

6102-018-237

6102-018-240

Part # 8533-097-001 7/21




Wiring Harness Group

Key Description

*

Wiring Diagram,

T-600
9506-759-001

T-900
9506-763-001

T-1200 QTY
9506-771-001 1

Wire Hrnss from Door lock Assy

9627-837-001

9627-891-001

9627-891-001

Wire Hrnss,Door Lock CPU

9627-891-001

9627-892-001

9627-892-001

Wire Hrnss Power Terminal Block

9627-747-003

9627-747-003

9627-747-002

Wire Hrnss,to Drn,Thermo,DorSol

9627-893-001

9627-796-002

Wire Hrnss,Trough

9627-697-001

9627-697-001

9627-697-001

Wire Hrnss CPU to I/O board

9627-706-001

9627-706-001

9627-706-001

Wire Hrnss Control VFD

9627-811-002

9627-811-001

9627-811-001

Wire Hrnss CPU to Display

9627-705-001

9627-705-001

9627-705-001

Wire Hrnss Control-VF-Shield

9627-810-001

9627-810-001

9627-810-001

Wire Hrnss Pressure Switch

9627-704-001

9627-704-001

9627-704-001

Wire Hrnss Membrane Switch

9627-700-001

9627-700-001

9627-700-001

Wire Hrnss 120VAC

9627-893-001

9627-893-001

9627-894-001

Wiring Assembly Diode

8220-001-442

8220-001-442

U R R R R R R D

8220-001-442

Wiring Assembly Red 8"

8220-108-009

Wiring Assembly Wht/Brn 8”

8220-108-007

Wire Jumper White/Red

8220-090-001

8220-090-001

8220-090-001

Wire Yellow Jumper (Violet)

8220-090-010

8220-090-010

8220-090-010

Wiring Assembly Red 28"

8220-062-025

8220-062-025

8220-062-025

Wiring Assembly Dor Csl Red 23"

8220-063-028

8220-063-028

Wire Assy Jumper BLK.(brk resit)

8220-117-002

8220-117-002

8220-117-002

Wiring Assembly

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly

8220-090-009

8220-090-009

8220-090-009

Wiring Assembly

8220-001-231

8220-001-231

8220-001-231

Wire Red 20"

8220-001-282

8220-001-282

Ribbon Cables

9500-001-001

9500-001-001

9500-001-001

Wire Yellow Jumper (water valve)

8220-123-001

8220-123-001

8220-119-002

Wiring Assembly Dor Csl blk 23"

8220-063-029

Wire-White 11 1/2”

8220-001-296

8220-001-296

8220-001-296

Wire-White 3"

8220-057-036

8220-057-036

0 BESH BSH ECN ISR o BT IS T R SR I T e T

8220-057-036

Wiring Assembly - White/Red

8220-001-371

Wiring Assembly - Red

8220-001-372

Wiring Assembly - Red 17"

8220-063-025

Part # 8533-097-001 7/21 85



Labels and Diagrams All 30 cycle Models

Description

T-1200

Transient Voltage Surge Suppressor Infomational

8507-330-001

8507-330-001

8507-330-001

Injector Label Assembly

8502-666-001

8502-666-001

8502-666-001

Dispenser Instructions

8502-650-001

8502-650-001

Installer Installation Instruction

8502-653-001

8502-653-001

8502-653-001

Inst. Control Transformer

8507-449-001

8507-449-001

8507-449-001

Inst. Connection Transformer

8507-230-001

8507-230-001

8507-230-001

& Inst. Spin Direction 8507-274-001 | 8507-275-001 8507-275-001 1
* Inst. Chemical Hose 8507-268-001 | 8507-268-001 | 8507-268-001 1
& Injector Connections Label 8502-647-002 | 8502-647-002 | 8502-647-002 1
* Wiring Schematic/Diagram 9506-759-001 | 9506-763-001 9506-771-001 1
& Label for Electrical Connections 8502-649-001 | 8502-649-001 | 8502-649-001 1
* Label High Voltage Warning 8502-614-004 | 8502-614-004 | 8502-614-004 1
3 Label Fusing & Installation 8502-619-004 | 8502-619-003 | 8502-619-003 1
* Label Quality 8511-001-002 | 8511-001-002 8511-001-002 1
1 Label Warning Risk of Injury (Black) 8507-759-001 | 8507-759-001 8507-759-001 1
2 Label Warning Door Opening (Black) 8502-757-001 | 8502-757-001 8502-757-001 1
* Booklet Owners 8514-241-001 | 8514-244-001 8514-246-001 1
3 Label Top Dispenser (Black) 8502-745-001 1
& 1

1

1

1

1

1

Inst. Washer Install

8507-448-001

8507-448-001

8507-448-001

) ARNING
Ve~ RISK OF
OBSERVE SERIOUS INJURY

PRECAUTIONS 2
DONOT TRY TO OPEN DOOR WHEN: |
-THE DRUM IS STILL TURNING

| -YOU SEE WATER IN THE WINDOW
-ANY CYCLE LIGHT IS STILL ON |

LATCHED ' )

IMPORTANT

IF POWER IS INTERRUPTED,
THERE WILL BE A 2-3 MINUTE
DELAY BEFORE THE DOOR
CAN BE OPENED.

Door Label

A WARNING
RISK OF SERIOUS INJURY

NEVER ALLOW CHILDREN TO:
-OPERATE THE MACHINE

CHILDREN

Wame  -PLAY IN OR AROUND MACHINE |

Risk of Injury Label

Top Dispenser Label T-1200

e
<,

Part # 8533-097-001 7/21




Key

Control Panel Part # by Model

Description
Panel Control Assembly(panel only)

T-600
9989-463-001

T-900
9989-456-001

T-1200
9989-456-001

QTY

Screw, Hxwshrhdundct #10Bx 1/2” Mtg Control Panel

9545-008-026

9545-008-026

9545-008-026

Post Locator Top

9467-024-001

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

Locator Panel

9355-001-001

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2"” Guide

9545-008-023

9545-008-023

9545-008-023

Plate-Latch Top

9452-625-001

9452-625-001

9452-625-001

8-32 Nut for Plate-Latch&Membrane

8640-412-005

8640-412-005

8640-412-005

Nut Hexelasticstop #4-40

8640-424-002

NIN[INMININMNININ D -

Membran Switch assy (Black)

9801-061-002

9801-061-002

9801-061-002

*

Plate Membrane switch Assy

9452-637-001

9452-637-001

9452-637-001

* | W

PCB Display

9799-001-001

9799-001-001

9799-001-001

Nut 8-32 for display

8640-412-005

8640-412-005

8640-412-005

Lock-Run/Program Switch w harness & Key

8650-028-001

8650-028-001

8650-028-001

v | B

Harness, CPU to Display

9627-705-001

9627-705-001

9627-705-001

Harness, Membrane Switch

9627-700-001

9627-700-001

9627-700-001

Nameplate,Control Panel (one piece) (Black)

9412-222-001

9412-226-001

9412-190-001

* | o

Hex Nuts (mounting Door Lock assy. to control panel)

8640-412-005

8640-412-005

8640-412-005

Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

[NSIN S I T ST N BN I

&)

GBNUM LOAD

COMPUTER CONTROL

INDUSTRIAL WASHER

Part # 8533-097-001 7721 87




88

Cabinet and Front Panel Group

Description
Panel, Side (Left or Right) - stainless

9732-359-008

Panel, Side (Left or Right) - stainless

9732-359-002

9732-359-003

Screw, (Side Panel to Base)

9545-018-013

9545-018-013

9545-018-013

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

8640-414-006

Strap Assembly Side Panel

9966-012-001

9966-012-002

Nuts, strap to side panel & brace

8640-414-006

8640-414-006

Bracket brace, Side Panel under front panel

9029-263-001

9046-085-001

9046-085-001

Nut, Hex

8640-413-002

Screw

9545-008-026

9545-008-026

Foam Pad damper

0904-904-001

Panel, Control (Mounts Nameplate)

9989-463-001

9989-456-001

9989-456-001

*

Screw, Control Panel to Side Panel

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Panel Black

9412-222-001

9412-226-001

9412-229-001

Membrane Switch Black

9801-061-002

9801-061-002

9801-061-002

| |w

Screw, Hex- Control to Front Panel

9545-008-024

9545-008-024

9545-008-024

*

Nut, Spring- Control to Front Panel 10/32

8640-442-001

8640-442-001

8640-442-001

Panel Assy, Front

9454-895-002

9989-617-003

9989-618-003

Screw Front Panel Mtg.

9545-008-023

9545-008-024

9545-008-024

Flat Washer #10

8641-585-001

8641-585-001

8641-585-001

Spring Nut

8640-442-001

8640-442-001

8640-442-001

Band, Edge Protector Trim

9578-092-005

9578-092-005

9578-092-005

(o))

Bumper Loading Door

9051-055-001

9051-055-001

9051-055-001

Nut, Bumper Hold

8640-414-003

8640-414-003

8640-414-003

~N

Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

o]

Washer, Finish (Front Panel)

8641-585-001

8641-585-001

8641-585-001

*

Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

Label, Door Opening Black

8502-757-001

8502-757-001

8502-757-001

Label, Warning, Risk of Injury Black

8507-759-001

8507-759-001

8507-759-001

Panel Top

9454-735-001

9454-736-001

Panel Top Front

9454-761-001

Panel Top Rear

9454-762-001

Lock, Top (w/Key)

8650-012-003

Lock, Top (w/Key)

8650-012-003

8650-012-003

Cam, Top Lock each

9095-049-001

9095-049-001

9095-049-001

Cam Nut 9/32 - 28 Hex each

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

13

Door, Lower Service(w/Handle)

9960-286-002

9960-286-004

9960-286-004

14

Handle (bumper guard)

9244-086-002

9244-086-003

9244-086-003

Rivet

9491-009-003

9491-009-003

9491-009-003

15

Screw Mtg., Flat Head

9545-008-014

9545-008-014

9545-008-014

Nut, Spring

8640-442-001

8640-442-001

8640-442-001

16

Washer, Finish (Front Panel

8641-585-001

8641-585-001

8641-585-001

NININN DN 2=V, R, IN=ININ]RIRBARIN]R]IN|Rr|]o]hJO|]0] DN

Part # 8533-097-001 7/21




MABNUM LOAD

R

Part # 8533-097-001 7/21 89



Cabinet and Front Panel Group Part # by Model
Front Soap Dish

15
12
16 11 13 11 10 9

Gasket and Soap
Dish Here Tub Front Here

90  Ppart # 8533-097-001 7/21



Top Mount Detergent Dispenser

Key Description T-600 T-900 T-1200 QTY
1 | Dispenser Soap 9122-005-004 | 9122-005-004 1
2 | Gasket Dispenser 9206-416-001 | 9206-416-001 1
* | Hose, Dispenser to tub 9242-450-001 | 9242-450-001 1
* | Clamp 8654-117-008 | 8654-117-008 2
* | Nut, Spring ss 8640-399-007 | 8640-399-007 4
* | Flow restictors 9475-002-002 | 9475-002-002 2
* | Flow restictors Optional (Smaller) 9475-002-003 | 9475-002-003 2
3 | Door, Dispenser 9108-095-005 | 9108-095-005 1
4 | Pin, Plain 9451-191-001 | 9451-191-001 2
* | Post, Door Mounting 9467-025-001 | 9467-025-001 2
6 Screw- 8B x 1/2 9545-045-002 | 9545-045-002 4

Screw, SS Dispenser, 10B x 1 9545-008-012 | 9545-008-012 4
* | Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 1
7 | Screw, Locator 9545-008-023 | 9545-008-023 | 9545-008-023 1
8 | Plastic Sleeve, Locator 9355-001-001 | 9355-001-001 | 9355-001-001 1
* | Catch, Top Panel 9086-017-001 | 9086-017-001 | 9086-017-001 2

Lock, Top (w/Key) 8650-012-003 1
* | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 2

Front Mount Detergent Dispenser

Description

9 | Bolt,#10-32 x 1 1/4"SS 9545-012-026 6
10 | Special Washer, Rubber 8641-242-000 4
* | Tub Front 9178-048-002 1
11 | Washer-Flat, 1/4 8641-581-018 4
12 | Nut, #10-32UNF 8640-413-002 6
13 | Spacer Plastic #10x1/2 9538-157-019 6
14 | Soap Dispenser (no lid) 9807-087-001 1
* | Det. Dispenser Mtg Gasket to Tub frnt 9206-425-001 1
15 | Bracket Soap box mounting 9029-122-002 1
16 | Nut Hex Elasticstop #10-32 SS mtg dispenser 8640-413-006 6
17 | Lid Assembly dispenser 9987-104-001 1
18 | Lid screws #10-32x1/2 SS 9545-012-017 2
19 | Softner siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 | AR
20 | Washer Dispenser Label Black 8502-756-001 1
* | Kit-Soap Dish, Replacement (Large Door) 9732-290-001

Part # 8533-097-001 7/21 O]



92

Rear View Access Part # by Model T-600

e De ptio 600

1 | Drive Motor, 3 Phase (Inverter duty) 9732-127-012 1
2 | Pulley, Motor 9453-170-003 1
* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
3 | Rod, Motor Mtg 9497-222-004 1
* | Screw (end of motor rod) 9545-029-005 1
* | Lockwasher (end of motor rod) 8641-582-014 1
* | Collar, Shaft (w/set screws) removed starting #530726 9076-052-002 2
4 | Motor Bushing (Rubber) 9053-082-001 2
5 | Clamp-Worm, 316SS, 1.5" 8654-117-019 2
6 | Strap Bracket, Motor Tension 9029-206-001 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 1
* | Washer #10 8641-581-006 1
7 | Spring, Belt Tension 9534-319-002 1
8 | Pulley, Driven 9453-168-003 1
* | Tolerance Ring  driven pulley 9487-234-003 1
9 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
10 | Lockwasher 5/8" 8641-582-018 1
11 | Washer, Flat 5/8x2 1/4” 8641-581-032 1
12 | Drive Belt 9040-076-005 | 2
13 | Hose, Overflow Vent Top 9242-463-003 1
* | Clamp, Hose Vent 8654-117-008 1
14 | Hose, Overflow to drain 9242-449-002 1
* | Clamp, Hose overflow to drain 8654-117-018 2

Part # 8533-097-001 7/21




12

16

9,10,11

Key Description T-600
15 | Hose, Pressure Switch 9242-175-002 1
* | Clamp, Pressure Switch Hose 8654-117-015 1
Vaccuum Breaker Mtg Bracket 9029-077-001 1
* | Vaccum Breaker ALL 9610-001-001 1
* | Clamp, Hose to Vacuum Breaker 8654-117-014 1
* | Hose, Vacuum Breaker to tub 9242-461-001 1
* | Hose, Vacume Breaker to Injector 9242-461-001 1
* | Clamps 8654-117-014 1
16 | Injector Assembly, Soap 9883-009-001 1
* | Hose, Injector to Tub Back 9242-462-001 1
* | Clamps 8654-117-014 1
* | Panel Assy., Back 9989-562-001 1
* | Screw Panel Mtg.#10Bx1/2" 9545-008-026 | 10
* | Nut, Spring 8640-399-004 | 10
* | Screw, To Base-1/4x3/4 9545-030-002 1

Part # 8533-097-001 7/21 Q3



94

Rear View Access Part # by Model

Key Description

Drive Motor, 3 Ph.

T-900
9376-308-001

T-1200
9376-329-001

QTY

Rod, Motor Mtg

9497-222-004

9497-222-004

New Motor bushing support

9053-082-001

9053-082-001

Clamp for motor bushing

8654-117-019

8654-117-019

Pulley, Motor

9453-175-002

9453-175-002

*x|lnn|HhjJwinN

Split TaperBushing (motor pulley)

9053-077-001

9053-077-001

*

Screw taper bushing 1/4-20x1

9545-018-024

9545-018-024

Bolt, Eye (1/4"-20x1/2")

9545-055-001

9545-055-001

*

Nut, 1/4 Elastic Stop

8640-414-003

8640-414-003

*

Link (open end)

9341-046-001

9341-046-001

Chain (Spring Tension)

9099-012-003

9099-012-004

Spring, Belt Tension

9534-151-000

9534-151-000

Pulley, Driven

9453-176-006

9453-176-006

Bolt, 3/8"-16 x 2"

9545-029-011

9545-029-011

Washer, 3/8”

8641-582-003

8641-582-003

Bushing Taperlock (Driven)

9053-078-002

9053-078-002

Washer-Flat .675x2-1/2x1/4

8641-581-043

8641-581-043

Lockwasher-Exttooth, 5/8

8641-582-018

8641-582-018

Bolt, 5/8-11x1 1/2

9545-060-001

9545-060-001

Drive Belt

9040-079-002

9040-079-003

Panel Assy., Back

9989-526-001

Panel Back Upper

9454-905-001

Panel Back Lower

9454-904-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

Screw Panel Mtg.#10Bx1/2"

9545-008-026

vlo|lmr|lr]lr]lRr]l~r]lRr]lRrlrlw]lw]lRr]RrRr]Rr]lRrR,rlw]N]=]NINS =] -

Nut, Spring

8640-399-008

8640-399-008

b
)

Screw, To Base-1/4" x 3/4”

9545-030-002

9545-030-002

w

Part # 8533-097-001 7/21




15

10,11

12,1314

Key Description T-900 T-1200 QTY
16 | Injection- tube assy 9883-012-001 | 9883-012-001 1
* | Inlet Cap 0935-135-001 *
* | Hose, Injection Tube to Tub 9242-461-001 | 9242-461-001 1
* | Clamp, Injection Hose 8654-117-014 | 8654-117-014 2
17 | Hose-Overflow 9242-449-003 | 9242-449-003 | 1
* | Clamp Hose Over Flow 8654-117-008 | 8654-117-008 2
18 | Drain Valve 9379-202-001 | 9379-202-001 1
* | Hose, Drain Valve to Tube 9242-457-001 | 9242-457-001 1
* | Clamp 8654-117-014 | 8654-117-014 2
19 | Drain Tube 9915-120-004 | 9915-126-002 1
20 | Hose-Pressure Switch 9242-175-007 | 9242-175-004 1

Part # 8533-097-001 7/21 95




Rear View Upper Access Part # by Model Continued
Key Description T600 T900 T1200 QTY

1 | Channel Assembly Rear 9947-026-001 | 9947-028-001 | 9947-028-001 1
2 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring 8640-399-007 | 8640-399-007 | 8640-399-007 | 4
3 | Plug, 7/8” 9456-041-006 | 9456-041-006 | 9456-041-006 1
4 | Bushing, 7/8" 9053-067-002 | 9053-067-002 | 9053-067-002 1
5 | Bracket-Terminal Block Assy 9029-265-001 | 9029-265-001 | 9029-265-001 1
6 | Screw, 10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
7 | Strip-Terminal marker, Power 9558-025-001 | 9558-025-001 | 9558-025-001 1
8 | Terminal Block-Power 9897-033-002 | 9897-033-002 | 9897-033-002 1
* | Screw-6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2
9 | Harness-Power Terminal Block 9627-747-003 | 9627-747-003 | 9627-747-003 1
10 | Terrminal Lug, Solderless 8652-134-001 | 8652-134-001 | 8652-134-001 1
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 1
* | Screw-10-32ttX1x1/2 GRN 9545-008-027 | 9545-008-027 | 9545-008-027 | 2
11 | Strip-Terminal Marking, Injector 9558-028-001 | 9558-028-001 | 9558-028-001 1
12 | Terminal Block-Injector 9897-032-002 | 9897-032-002 | 9897-032-002 1
* | Screw-4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 2
13 | Harness-Injection 9627-799-001 | 9627-799-001 | 9627-799-002 1
14 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1
15 | Bushing-Insulated, 3/4” 9053-067-001 | 9053-067-001 | 9053-067-001 1
16 | Bushing-Insulated, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 1
* | Cover, Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 1
* | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 1
17 | Plate-Drive mounting 9982-383-001 | 9982-383-001 | 9982-383-001 1
18 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
19 | VFD Delta “E"” drive 208-240 volt 9375-030-012 | 9375-028-016 | 9375-028-013 1
* | Key Pad-Display Delta “E” Drive (P/S) only 9150-044-001 | 9150-044-001 | 9150-044-001
20 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 | 4
* | Cable, Data 9806-015-001 | 9806-015-001 | 9806-015-003 1
* | Clamp, Cable 8654-125-005 | 8654-125-005 | 8654-125-005 1
21 | Plate-Water Valves, Mounting 9452-813-001 | 9452-814-001 | 9452-814-001 1
22 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
23 | Valve-Water, Duel Coll 9379-183-012 | 9379-183-012 | 9379-183-012 2
24 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
25 | Water-Valve, Single Coil 9379-194-001 | 9379-194-001 2
26 | Screw-Phillips, 4mx0.7x8mm 9545-064-001 | 9545-064-001 4
27 | Shield, Water Valves 9550-194-001 | 9550-195-001 9550-195-001 1
28 | Clip-Push 9083-121-001 3
28 | Clip-Push 9083-121-001 9083-121-001 4
29 | Cap-Injector Assy 0935-127-001 | 0935-127-001 0935-127-001 1
30 | Clamp 8654-117-014 8654-117-014 8654-117-014 1
31 | Hose-Suds Overflow 9242-463-003 | 9242-463-004 9242-463-004 1
32 | Resistors (160 Ohm) 9483-004-002 | 9483-004-003 9483-004-003 2
33 | Screws #10-32x1/2" (Mounting) 9545-012-008 | 9545-012-008 | 9545-012-008 | 4
34 | Jumper Wires 8220-117-002 | 8220-117-002 8220-117-002 2

Part # 8533-097-001 7/21




CHEMICAL I

36 35

38 37 23

35

Description

Vacuum Breaker

20 13

9610-001-001

9610-001-001

9610-001-002

Bracket-Vacume Breaker

9029-077-001

9029-077-001

9029-077-001

36

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

37

Clamp, Vacuum Breaker End

8654-117-014

8654-117-014

8654-117-014

38

Hose, Vacuum Breaker to Tub Injection Tube

9242-461-001

9242-461-001

9242-461-001

Part # 8533-097-001 7/21 Q7




98

Cylinder, Seals & Bearings Part # T-600

Key Description

*

Bearings and Seal Kit

T-600
9732-219-005

QTY

*

Housing, Bearing- Assembly (items #2-#6)

9803-186-001

Cylinder Assy

9848-113-001

Tub and Cylinder Assy.

9869-033-001

Tub Assembly

1

1
2 | Housing, Bearing 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-004 1
5 | Spacer, Bearing 9538-167-001 1
6 | Ring, Bearing Retainer 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-003 1
8 | Seal, Large 9532-140-009 1
9 | Seal, Small 9532-140-006 1
10 | Ring, Seal Mounting 9950-048-001 1
11 | Back Assy, Tub 9962-013-001 1
12 | Bolt 7/16-14x1 1/2" Tub end of bearing housing 9545-059-003 6
12 | Nut 5/8” 8640-425-001 | 6
13 | Support Arm Assy, Bearing Housing 9991-056-002 6
14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 6
14 | Nut, Flange Locking 7/16" 8640-416-005 6
15 | Pulley, Driven 9453-168-003 1
* | Ring, Tolerance 9487-234-003 1
16 | Washer 5/8” 8641-581-032 1
18 | Bolt 5/8-11x11/2" 9545-060-001 | 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1

1

1

1

9930-164-001

Part # 8533-097-001 7/21




Part # 8533-097-001 7/21 Q9



100

Cylinder, Seals & Bearings Part # by Model

Key Description T-900 T-1200 QTY
* | Bearings and Seal Kit 9732-219-007 | 9732-219-007 1
1 | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 | 9803-187-001 1
2 | Housing, Bearing 9241-181-004 | 9241-181-004 1
3 | Bearing, Front (LARGE) 9036-159-006 | 9036-159-006 | 1
4 | Bearing, Rear (SMALL) 9036-159-005 | 9036-159-005 1
5 | Spacer, Bearing 9538-170-001 | 9538-170-001 1
6 | Ring, Bearing Retainer 9487-238-004 | 9487-238-004 1
7 | Tub Assembly 9930-157-001 | 9930-150-001 1
8 | Seal, Primary V85A 9532-140-007 | 9532-140-007 1
9 | Seal, Secondary V140A 9532-140-008 | 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 | 9950-052-001 | 1
11 | Tub Back Mating Ring 9950-054-004 | 9950-054-004 | 1

11G | Mating Ring Guard Shield 9487-266-001 | 9487-266-001 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub 9545-059-004 | 9545-059-004 | 6
13 | Washer, Flat 8641-581-034 | 8641-581-034 6
14 | Screw-Hex Cap, 3/4™-10 x 3” (Bearing Housing to Frame) 9545-057-002 | 9545-057-002 6
15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 | 8641-588-001 6
16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 | 8641-588-002 6
15 | Washer, Flat 8641-581-033 6
16 | Lock Washer-Extrernal Tooth, 3/4” (Bearing Housing to Frame) 8641-582-020 6
17 | Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 | 8640-418-003 6
18 | Pulley, Driven 9453-176-006 | 9453-176-006 1
19 | Bolt, 3/8"-16 x 2" 9545-029-011 | 9545-029-011 | 3
20 | Washer, 3/8" 8641-582-003 | 8641-582-003 3
21 | Bushing Taperlock (Driven & Large 9053-078-002 | 9053-078-002 1
22 | Washer-Flat .675x2-1/2x1/4 8641-581-043 | 8641-581-043 1
23 | Lockwasher-Exttooth, 5/8 8641-582-018 | 8641-582-018 1
24 | Bolt, 5/8-11x1 1/2 9545-060-001 | 9545-060-001 | 1
25 | Tub & Cylinder Assy Before Serial #535659 9869-023-003 | 9869-022-001 1
25 | Tub & Cylinder Assy After Serial #535659 9869-027-004 | 9869-022-003 | 1

Part # 8533-097-001 7/21




Key Description

27

Cylinder Assy

19,20

21,22,23,24

14,1516,17

T-900
9848-136-001

T-1200
9848-137-001

*

Tub Front

9974-011-001

9974-011-002

X

Gasket, Tub Front

9206-421-002

9206-421-002

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

Nut 3/8"-16

8640-415-001

8640-415-001

o el i el

Part # 8533-097-001 7/21

101



18

16\
13 |
11 G
14 ¥ 12
2 5
7 i |' = ; 10
21 A =
o =
19 =
20 e
_-E_
_) s '-='=_'
17 = 'E_
=
o
g 0 =
1
Door Lock Assembly
Key Description All Models QTY Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-024-001 1 14 | Ring, Retaining 9487-200-005 1
(includes #1 thru #22) 15 | Washer 8641581031 | 1
D || CEEAS e e 9982346001 | 1 16 | Switch, Latching Sensing 9539-461-008 | 1
2 | Washer, Flat (SS or Brass) | 8641-581-030 1 17 | shield. Switch 9550-169-003 B
3 | Actuator, Latching Switch 9008-005-001 1 18 | Screw 4-40 x 5/8” 9545-020-001 2
4 | Pawl, Locking 9732346002 | 1 18 | Nut, Twin 4-40 8640-401-001 | 1
5 | Washer, Spring St U 19 | Switch, Locking Sensing 9539-461-007 | 2
6_| Ring, Retaining 9487200004 | 1 20 | Actuator, Switch Locking 9008-006-003 | 1
7 | Bracket Switch 9029-163-001 1 21 | Screw 4-40x 1 1/8" 0545-020-003 2
8 [ Nut, Hex 10-32 UNF 8640-413-002 | 2 21 | Nut, Twin 4-40 640401001 | 1
9 | Spring, Actuating 9534-364-002 1 * | spacer Sensor 9538-182-001 *
10 | Screw, Hx. 10-32x 1" 25450121020 | 1 22 | Pin, Dowel (for door cam) 9451-181-004 | 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2 * Shim, Door Lock, Thin 9552-037-001 AR
12_| Spring, Return 234364001 | 2 * [ screw, Lock mtg 1/4"-20 x 3/4” | 9545-018-014
13 | Pin, Guide Eacutal U * | Lockwasher 1/4” Ext tooth 8641-582-007
* | Door Stud Pin, 3/16" x 34" [ 9451-181-004 | 1

102

Part # 8533-097-001 7/21




Gear Motor Door Lock Assembly

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT included)

2

T-600
9892-015-001

T-900
9892-015-001

T-1200
9892-015-001

QTY

11

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

9545-046-007

—_
o

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Thermoactuator - Door Lock Relay 120v

9586-001-001

9586-001-001

9586-001-001

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

¥x|=INVN]JW M|l N |0 ]O

Rod, Door Lock

9497-225-010

9497-225-013

9497-225-015

Il e B B Y S E B ) S N e

Part # 8533-097-001 7/21

103



104

Large Door & Hinge Group

Key Description

1

Door Hinge Assembly (mounts to tub front)

T-900
9955-031-001

T-1200
9955-031-001

Door Assembly Complete

9960-310-001

9960-310-001

1

1
2 | Door Ring 180 degree large hnge 9487-275-001 | 9487-275-001 1
3 | Door Gasket 9206-431-001 | 9206-431-001 1
4 | Door Glass Window 9635-020-001 | 9635-020-001 | 1
& Red Wire (Door Close Switch) 8220-063-028 | 8220-063-028 | 2
5 | Switch, Door Hinge Close (Plunger) 9539-492-001 | 9539-492-001 1
6 | Top Door Hinge Leaf (No pin) 9845-006-001 | 9845-006-001 | 1
7 | Bottom Door Hinge Leaf 9845-007-001 | 9845-007-001 1
8 | Thrd Form Screw, Door Mtg 5/16” x 5/8" 9545-056-002 | 9545-056-002 | 4
9 Screw, Loading Door Hinge Mtg 9545-014-013 | 9545-014-013 3

(5/16" x9/16" ss)

10 | Bracket Retainer support side panel 9029-191-001 | 9029-191-001 1

Shim Large door

9552-043-001

9552-043-001

Part # 8533-097-001 7/21




105

Part # 8533-097-001 7/21




106

Standard Loading Door & Hinge Group

Door Size Standard

Description

Loading Door, Complete #1-10

T-600
9960-309-001

Standard
T-900
9960-310-001

Standard
T-1200
9960-310-001

Loading Door, Ring

9487-265-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-419-001

9206-429-001

9206-429-001

Window, Loading Door

9635-016-001

9635-016-001

9635-016-001

Shaft Assy, Locking (includes 4 thru 7)

9913-134-003

9913-134-003

9913-134-003

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

Roll Pin Type, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

Roll Pin Type, Groove (3/4)

9451-181-004

9451-181-004

9451-181-005

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-091-001

9244-091-001

9244-091-001

Roll Pin Type, Door Handle (groove)

9451-181-006

9451-181-006

9451-181-006

Thrd Form Screw, Door Mtg 5/16” x 5/8”

9545-056-002

9545-056-002

9545-056-002

Lockwasher 5/16" Ext hinge mtg

8641-582-009

8641-582-009

8641-582-009

wlw|lmr]lr]l~r]l~r]l~r]Rr]~r]Rr]=,]Rr]~=]~

Shim, Loading Door Hinge, Thin

9552-036-001

9552-043-001

9552-043-001

=
el

Door Hinge Assembly Mounts to Tub Front

9955-030-001

9955-031-001

9955-031-001

—

Screw, Loading Door Hinge Mtg
(5/16" -18x3/4" ss)

9545-014-009

9545-014-009

9545-014-009

w

Screw, Loading Door Hinge Mtg
(5/16" x9/16" ss)

9545-014-013

9545-014-013

Wiring Harness doorlock safety switch assembly to I/O PCB
Board

9627-893-001

9627-837-001

9627-891-001

Wire, BLK Door Close Switch

8220-063-026

8220-063-026

Wires, Red Door Close Switch

8220-063-025

8220-063-025

Wires, Red Door Closed Switch

8220-063-028

8220-063-028

15

Leaf, Door Hinge (Top)

9845-008-001

9845-005-004

9845-005-004

16

Leaf,, Door Hinge (Bottom)

9845-005-002

9845-005-002

9845-005-002

17

Switch,Door Hinge Close(Plunger)

9539-492-001

9539-492-001

9539-492-001

RlRrlRrIN|~]~

Part # 8533-097-001 7/21




Drain Valve Group Part # by Model

Key Description

—_

Valve, Drain (includes #2 thru #11)

9379-202-001

9379-202-001

9379-202-001

1
2 | Body, Valve (w/ball) 9064-070-001 | 9064-070-001 | 9064-070-001 1
3 | Motor & Gear Train (complete) 9914-137-017 | 9914-137-017 | 9914-137-017 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 9452-538-001 1
5 | Screw 8639-994-001 | 8639-994-001 | 8639-994-001 3
6 | Spring, Drive 9534-339-001 | 9534-339-001 | 9534-339-001 1
7 | Screw 9545-054-001 | 9545-054-001 | 9545-054-001 2
8 | Screw 9545-054-002 | 9545-054-002 | 9545-054-002 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 | 9538-149-001 4
13 | Stator and Coil Assembly 9089-036-004 | 9089-036-004 | 9089-036-004 1

1

*

Seal Kit

9732-327-001

9732-327-001

9732-327-001

Part # 8533-097-001 7/21

107



108

Water Inlet Valve Breakdown Part # by Model

Description
Valve, Water Inlet (includes 1 thru 6)

9379-183-012

9379-183-012

9379-183-012

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

x| N

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

*

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

aajunlh|w

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

NININININININININ

Optional Water Valve

Key Description T-600 T-900 T-1200
* | Dual Coil Water Valve Mueller 9379-192-001 | 9379-192-001 | 9379-192-001 1
7 | Valve Water Body Complete(no coil) 9379-192-002 | 9379-192-002 | 9379-192-002 1
8 | Diaphragm Mueller 9118-054-001 | 9118-054-001 | 9118-054-001 2
9 | Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 2
10 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 2
11 | Diaphragm Assembly Mueller Includes 9785-001-001 | 9785-001-001 | 9785-001-001 2

Part # 8533-097-001 7/21




Key Description

* | Single Coil Water Valve Mueller

9379-194-001

9379-194-001

1 | Valve Water Body Complete
(no coil)

9379-194-002

9379-194-002

Diaphragm Mueller

9118-055-001

9118-055-001

3 | Filter Mueller

9183-046-001

9183-046-001

Coil Mueller

9089-051-001

9089-051-001

Part # 8533-097-001 7/21

109



110

Top Soap Dish
)

Tub Inlet

Top Soap Dish

'Top Soap Box Design

Top Soap Box 4 Valve Design

Part # 8533-097-001 7/21




Water Inlet Part # by Model

Key Description T600 T900 T1200 QTY
A | Injector Assembly 9883-009-001 | 9883-012-001 | 9885-012-001 1
1 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown | 9379-183-012 | 9379-183-012 | 9379-183-012 2

for individual parts)

* | Screw, Valve Mtg 9545-008-026 | 9545-008-026 | 9545-008-026

2 | Valve Water Inlet (single outlet) 9379-194-001

* | Screw, Valve M4x0.7x8mm 9545-064-001

3 | Clamp-Water Valves 8654-117-008 | 8654-117-008 | 8654-117-008 | AR
* | Shield over Water Valves Plastic 9550-194-001 | 9550-195-001 | 9550-195-001 1
* | Clip-Push 9083-121-001 3
* | Clip-Push 9083-121-001 | 9083-121-001 4
4 | Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-002 1
5 | Bracket, Vacuum Breaker 9029-077-001 | 9029-077-001 | 9029-077-001 1
* | Screw 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
6 | New Front Mount Soap Box, 2 port 9732-290-001 1
7 | Fitting, Cross (new soap box) 8615-118-001

* | Clamp, Vacuum Breaker End 8654-117-014 | 8654-117-014 | 8654-117-014 1
9 | Hose, Vacuum Breaker to Tub Injection Tube 9242-461-001 | 9242-461-001 | 9242-461-001 1

10 | Flow restrictor 9475-002-002 | 9475-002-002 | 9475-002-002 | 2
13 | Flow restrictor 9475-002-002 | 9475-002-003 | 3
14 | Plate-Water Valves, Mounting 9452-813-001 | 9452-814-001 | 9452-814-001 1
15 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 | 4

® o0 ©

Front Soap Dish

New Front Soap Box Design

Part # 8533-097-001 7/21

111



112

Chassis and Drain Part # T-600

Key Description T-600 QTY
1 | Base Assy,Frame 9945-097-002 1
2 | Outer Tub Assy 9930-164-001 1
* | Tub & Cylinder Assy 9869-033-001 1
3 | Ring Assy, Tub Mtg-Front 9950-051-004 1
4 | Ring Assy.Clamp Tub Mtg.- Rear 9950-056-002 1
5 | Bolt, 1/2” x 1 1/4 Rings to Base 4
6 | Nut, Wizlock, 1/2-13 8640-417-005 1
7 | Hose, Tub to Drain Valve 9242-456-001 1
8 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 2
9 | Valve, Drain 9379-202-001 1
10 | Hose, Drain Valve to Tube 9242-457-001 1
11 | Clamp, Hose (Drain Valve to Tube) 8654-117-014 2
12 | Bracket, Drain Valve 9029-052-001 1
* | Screw, Valve to Bracket 12ABx1/2 9545-008-026 2
13 | Tube Assy, Drain 9915-118-002 1
* | Screw Tube (Bracket to Base 1/4Bx3/4 9545-030-002 2
14 | Hose, Overflow to drain 9242-449-002 1
* | Clamp, Overflow 8654-117-018 2
* | Lockwasher 8641-582-018 4
* | Nut, Hex 5/8-11 8640-425-001 4
* | Shim, Support Assembly (thin) 9552-038-001 AR
15 | Fill Hose, Vacuum Brkr. to Tub 1
16 | Dispenser Soap 9122-005-004 1
17 | Gasket, Dispenser 9206-416-001 1
* | Nut Spring SS 8640-399-007 4
* | Screw, Disp. Mtg 9545-008-012 4
* | Hose, Dispenser to Tub 9242-450-001 1
* | Clamp, Dispenser Hose 8654-117-008 2
18 | Back Ass'y, Tub 9962-013-001 1
19 | Bolt, 7/16” x 2" Tub Back to Tub 9545-029-003 12
20 | Nut, Flange Lock 8640-416-005 12
21 | Hose, Pressure Switch 9242-175-002 1

Clamp, Pressure Switch Hose

8654-117-015

[y

Part # 8533-097-001 7/21




Part # 8533-097-001 7/21 113



Chassis and Drain Part # by Model

Key Description T-900 T-1200 QTY
1 | Base Assy,Frame 9945-155-002 | 9945-125-002 1
2 | Outer Tub Assy Before Serial #535659 9930-147-001 | 9930-150-001 1
2 | Outer Tub Assy After Serial #535659 9930-158-001 | 9930-154-001 1
* | Tub & Cylinder Assy Before  Serial #535659 9869-023-003 | 9869-022-001 1
* | Tub & Cylinder Assy After Serial #535659 9869-027-003 | 9869-022-003 | 1
3 | Tub Front Before Serial #535659 9974-011-001 | 9974-011-001 1
3 | Tub Front After Serial #535659 9974-011-001 | 9974-011-001 1
* | Gasket, Tub Front 9206-421-002 | 9206-421-002 1
4 | Ring Assy, Tub Mtg-Front Clamp 9950-055-001 | 9950-055-001 1
5 | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 | 9545-029-009 | 1
6 | Nut WCAD 3/8"-16 8640-415-001 | 8640-415-001 | 1
7 | Ring Assy.Clamp Tub Mtg. to Frame 9950-053-002 | 9950-053-002 1
8 | Bolt, 1/2” -13 x 2" Ring 9545-017-013 | 9545-017-013 1
9 | Nut, 1/2”-13 Ring 8640-417-005 | 8640-417-005 | 1
10 | Bolt, 1/2” -13 x 2" Rings to Base 9545-017-013 | 9545-017-013 2
11 | Nut, Wizloc 1/2" x 13 8640-417-005 | 8640-417-005 | 2
12 | Washer, Flat 1/2” 8641-581-026 | 8641-581-026 2
13 | Hose, Tub to Drain Valve 9242-459-001 | 9242-459-001 1
14 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 | 8654-117-014 2
15 | Valve, Drain 9379-202-001 | 9379-202-001 1
* | Screw, Valve to Base 1/4ABx3/4 9545-030-002 | 9545-030-002 2
* | Washer, Flat 1/4 8641-581-018 | 8641-581-018 2
16 | Hose, Drain Valve to Tube 9242-457-001 | 9242-457-001 1
* | Clamp, Hose (Drain Valve to Tube 8654-117-014 | 8654-117-014 2
17 | Tube Assy, Drain 9915-120-004 | 9915-126-002 1
18 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 | 8654-117-014 1
* | Bracket, Drain Tube 9029-162-002 1
* | Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 | 9545-030-002 4
19 | Hose, Overflow Tub To Drain Tube 9242-449-003 | 9242-449-003 | 1
* | Clamp, Hose 8654-117-018 | 8654-117-018 2
20 | Tube, Suds overflow 9242-463-004 | 9242-463-004 1
* | Clamp, Hose 8654-117-008 | 8654-117-008 2
21 | Hose, Pressure switch 9242-175-007 | 9242-175-004 1

Clamp, Hose

8654-117-015

8654-117-015

—

Part # 8533-097-001 7/21




Part # 8533-097-001 7/21 115



Electrical Components - Top Compartment
Mechinical Pressure switch

Key Description

k3

Front Panel Control Assembly

T-600
9989-463-001

T-900
9989-456-001

T-1200
9989-456-001

QTY

Ribbon Cable

9500-001-001

9500-001-001

9500-001-001

PCB I/O interface

9799-003-001

9799-003-001

9799-003-001

PCB CPU (Main Control)

9799-002-003

9799-002-003

9799-002-003

Harness CPU to I/O Power

9627-706-001

9627-706-001

9627-706-001

Harness Trough

9627-697-001

9627-697-001

9627-697-001

Harness Door Lock CPU

9627-837-001

9627-892-001

9627-892-001

Relay (Run)

5192-285-003

5192-285-003

5192-285-003

¥ IN|Jojlu|bh]jJwWIN]|—

Screws Mtg I/O & CPU

9545-008-001

9454-008-001

9454-008-001

*

Diode Wire Assembly

8220-001-442

8220-001-442

8220-001-442

o]

Pressure Switch

9501-009-003

9501-009-004

9501-009-004

*

Bracket Pressure Switch Mtg

9029-071-001

9029-071-001

9029-071-001

Harness Pressure Switch

9627-704-001

9627-704-001

9627-704-001

* | ©

Trough Assy,Controls 208-240 V

9857-214-003

9857-216-005

9857-217-003

*

Trough only

9839-014-001

9839-014-001

9839-016-001

Screw,Trough Sides & Tranformer

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough Bracket

9003-061-001

9029-061-001

9029-061-001

Angle Trough to Rear Channel Bracket

9029-229-001

9003-229-001

Screw,10Bx1/4 rear channel bracket

9545-008-001

9545-008-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

Transformer, Control (Primary Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

Screw, Mtg #8Bx1/4"

9545-045-001

9545-045-001

9545-045-001

Lockwasher

8641-582-005

8641-582-005

8641-582-005

Screw GRN. #10-32x 1/2"

9545-008-027

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Lug, Grounding

8652-130-037

8652-130-037

8652-134-001

Transformer, Secondary (120v to 12vac)

8711-003-001

8711-003-001

8711-003-001

Harness Control VF Shield RED

9627-810-001

9627-810-001

9627-810-001

Bushing 3/4 Trough

9053-067-001

9053-067-001

9053-067-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

14

Dynamic Braking Resistor

9483-004-002

9483-004-003

9483-004-003

15

Screws #10-32x1/2" (pnhdcr) BR

9545-012-008

9545-012-008

9545-012-008

15

Nuts, #10-32 UNF 2B BR

8640-413-002

8640-413-002

8640-413-002

Screw #6-32x5/16"

9545-044-006

9545-044-006

9545-044-006

Nuts Hex #6-32

8640-411-003

8640-411-003

8640-411-003

Trml Blok Assy, POWER at rear

9897-033-002

9897-033-002

9897-033-002

16

PCB Display

9799-001-001

9799-001-001

9799-001-001

17

Harness, CPU to Display

9627-705-001

9627-705-001

9627-705-001

I B B N N G N I O B NI T B VP IR B I SR BT B IOV SR I e BN RN IS I I ST I I e O I T I I I Sl

116  part # 8533-097-001 7/21




Key

Electrical Components - Top Compartment

Description

* | Harness Power Trml Blok 9627-747-003 | 9627-747-003 | 9627-747-002 1
* | Screw #6 AB x 3/4 Mtg Trml Blok 9545-031-001 | 9545-031-010 | 9545-031-010 1
* | Screw, Mtg 8Bx3/8" 9545-045-007 | 9545-045-007 | 9545-045-007 2
* | Strip, Terminal Marker 9558-025-001 | 9558-025-001 | 9558-025-001 1
* | Screw, Mtg #8Bx1/4” 9545-045-001 | 9545-045-001 | 9545-045-001 2
* | Terminal Block Assy Injector 9897-032-002 | 9897-032-002 | 9897-032-002 1
* | Cover Electrical 9074-267-001 | 9074-267-001 | 9074-267-001 1
* | Plastic Shield Over Water Valve 9550-194-001 | 9550-195-001 | 9550-195-001 1
* | Standoff Twistlock 9527-002-003 | 9527-002-003 | 9527-002-003 2
* | Standoff Twistlock 9527-002-002 | 9527-002-002 | 9527-002-002 3

Part # 8533-097-001 7/21

117



Electrical Components - Top Compartment
Electronic Pressure Sensor

11 9

13 12
1 5

118  part # 8533-097-001 7/21



Key Description T-600 T-900 T1200 QTY
* | Trough Assy,Controls 208-240 V 9857-214-003 | 9857-216-005 9857-217-003 1
* | Trough only 9839-014-001 | 9839-014-001 | 9839-016-001 1
* | Screw,Trough Sides & Tranformer 9545-008-026 | 9545-008-026 | 9545-008-026 7
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 7
1 | Ribbon Cable 9500-001-001 | 9500-001-001 | 9500-001-001 2
2 | PCB I/O interface 9799-003-001 | 9799-003-001 | 9799-003-001 1
3 | PCB CPU (Main Control) 9799-002-003 | 9799-002-003 | 9799-002-003 1
* | Harness CPU to I/O Power 9627-706-001 | 9627-706-001 9627-706-001 1
* | Harness Trough 9627-697-001 | 9627-697-001 9627-697-001 1
* | Harness Door Lock CPU 9627-837-001 | 9627-892-001 9627-892-001 1
4 | Relay (Run) 5192-285-003 | 5192-285-003 5192-285-003 1
* | Screws Mtg I/O & CPU 9454-008-001 | 9454-008-001 | 9454-008-001 8
* | Diode Wire Assembly 8220-001-442 | 8220-001-442 | 8220-001-442 1
* | Kit-Pressure Sensor, Electronic 9732-314-002 | 9732-314-002 9732-314-002 1
5 | Kit-Repaacement, Pressure Sensor (only) 9732-315-001 | 9732-315-001 9732-315-001 1
* | Support-PCB, 3/8", Edge Holding 9458-285-001 | 9458-285-001 | 9458-285-001 4
6 | Transformer-120/18VAC, 5 VA 8711-015-001 | 8711-015-001 8711-015-001 1
7 | Screw, 8B x 1/4" 9545-045-001 | 9545-045-001 | 9545-045-001 2
* | Wire Assy BLK/BLU 8220-001-233 | 8220-001-233 8220-001-233 1
* | Wire Assy RED/BLU 8220-001-232 | 8220-001-232 8220-001-232 1

Harness Pressure Switch 9627-704-001 | 9627-704-001 9627-704-001 1

Angle Support Trough Bracket 9029-061-001 | 9029-061-001 9029-061-001 1
* | Angle Trough to Rear Channel Bracket 9003-229-001 | 9003-229-001 1
* | Screw,10Bx1/4 rear channel bracket 9545-008-001 | 9545-008-001 2
* | Screw, Trough Bracket 9545-008-026 | 9545-008-026 | 9545-008-026 3
9 | Transformer, Control (Primary Voltage to 115 volts) 8711-004-001 | 8711-004-001 8711-004-001 1

Screw, Mtg #8Bx1/4" 9545-045-001 | 9545-045-001 | 9545-045-001 2
* | Lockwasher 8641-582-005 | 8641-582-005 8641-582-005 2
10 | Screw GRN. #10-32x 1/2" 9545-008-027 | 9545-008-027 | 9545-008-027 1
10 | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 1
10 | Lug, Grounding 8652-130-037 | 8652-130-037 8652-134-001 1
11 | Transformer, Secondary (120v to 12vac) 8711-003-001 | 8711-003-001 8711-003-001 1
* | Harness Control VF Shield RED 9627-810-001 | 9627-810-001 9627-810-001 1
* | Bushing 3/4 Trough 9053-067-001 | 9053-067-001 | 9053-067-001 1
* | Bushing , Wire 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 2
* | Dynamic Braking Resistor 9483-004-002 | 9483-004-003 | 9483-004-003 2
* | Screws #10-32x1/2"” (pnhdcr) BR 9545-012-008 | 9545-012-008 | 9545-012-008 4
* | Nuts, #10-32 UNF 2B BR 8640-413-002 | 8640-413-002 | 8640-413-002 4
* | Screw #6-32x5/16" 9545-044-006 | 9545-044-006 | 9545-044-006 4
* | Nuts Hex #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 4
* | Trml Blok Assy, POWER at rear 9897-033-002 | 9897-033-002 | 9897-033-002 1
* | Harness, CPU to Display 9627-705-001 | 9627-705-001 9627-705-001 1
12 | Fuse Holder Assy 9200-001-002 | 9200-001-002 | 9200-001-002
* | Fuse, 1.5Amp 8636-018-001 | 8636-018-001
* | Fuse, 2.5Amp 8636-018-004
13 | Label-Fuse, 1.5Amp 8502-716-001 | 8502-716-001
13 | Label-Fuse, 2.5Amp 8502-716-002

Part # 8533-097-001 7/21

119



WNOG600XA-12EN2X-SSKCS-USX

Schematic/Diagram

—I@ox: —

¢A BLK/RED H WHT:
_ 4 GND WHT
BIK o YE——
BLK/BLU _| ALTERNATE l_ g
BLK o _ln_woc_q mwm>XmM_
ONTROL STEP-DOWN
B ok TRANSFORMER “wmﬂlww_ TRANSFORMER ORG/WHT
_ BLK/RED 24QVL1 L Rep A re—L—WHT/RED WHT/R YEL
_zz / 20811 3 fRidg &
22 2 _ VIOLEF =YEL _
[ X2 _
£z _ BLK/BLY voLeT s
_ RS A L AHE8
g £g | U]
) [
m m :..EL_ ' m:_n_ '
— I_ ® ynet nay | @
_ 2 _ L— BIK-L1 ‘_le\:mmm,\@ — AUX D z
g ——BlK-2—] 52 = pn SHELD o AUX =] PRESSURE
g acsHmw o] | g D vour—- T AUx %5
e s 3
m m W5 y SPEEDR2 o awe— | Y LEVEL@D LoW [w_ T
g g SPEEDF con | | BLU TUB DEMPTY|Z0]
5 o [ LEVEL (DD HIGH | @]
M W REV _ wx_|
_ 700 pr3 M2 iﬂo@, 5]
_ _ m Mt 1 BLU WHT/RED—— W INPUT
= oz
-
_ _ = — w RED _+5V DC
. _ m WHT _ +12v DC
R | me T H— - “ =
GRN 15 | 2w(g = RIBBON
Rlwn 5 R— | 222 @SPEED 1 g CABLE
_ _ P oeuf-808, oRG 1| =o|¥ 5
_ _ DM DCM Il — AP REVERSE . o
we e B i OUTPUT - £
I_ VARIABLE FREQUENCY DRIVE S-15 @@ FORWARD L &
_—— — — ADJUSTMENT FOR MAXIMUM G—-FORCE - = SHED
JCOM” COMMON N T D 15 2
[ — amiz | 5 ° el e,
S e eR YEL/GRN cglg INJECT @D e = Y
B " veL/oRe m%wo: YeL/oRe—2t =310 & 2 fwr RX
= _09 | == (=3
_ . bl_lm\m; YEL/BLK el INJECT @D B = 3 S| fore L3
5 € - CLEAR
. > o FRONT
g o INJECT DA g < = | P
= SR 3 3| T
VALVE #1 HOT (@ DISPENSER 5 e
2 -
COLD WATER = 2
R o6 — 081 & coLo D TUB £
07 | x5|Q o
wh1/0R6 —+ G2 ORG/WHT
HoT WATER £ 5_4“%_ 6| EZ|> HEAT (g COLD NPUT [ / T RAPID ADVANCE
VAVE #T ¢ & RED 22 RELAY DISPENSER -8 RN
—B1=s a
m OUTPUT HOTETUB D iy &€
W 1-8 ® RUNGDKEY | %57 g
— BRN/YEL —04 ORAIN VALVE D00R (DLOCK |E =]
WHT/RED — 03 mm g ® D0oR CDCLOSE msuru
i ORG/BLU—2+ oE w0
g b00R LOGK oRe/ReD—0L] O&|= DOOR(DSOL. (5 g10p T
E D CE)START|E D
THERMOACTUATOR f1 LOCK(@ THERMO wuazz i ——
THERMOACTUATOR #2 @ vup |go] BIK SCROLL_DOWN _
. BLU ) UNLOCK CD THERMO ® T ooRoLL UP
BLU I
N | I
[E0)

SCHEMATIC/WIRING DIAGRAM 208 — 240V, 3/1PH, 60 HZ

P/N 9506-570-001A

40 LB OPL, VF DRIVE, 208-240V, 30 CYCLES

WNOBOOXA—12_N1X-_____—-__X

Part # 8533-097-001 7/21

120



USX

WNO900XA-12EN2X-SSKCS

Schematic/Diagram

STEP-DOWN

r TRANSFORMER
@%z
BRN—— h L P | YEL
L1 1 BiK/RED i WH
_ Am; GND WHT - 115V 18V
—_—— — |
BLK/BLU [ ATERNATE | ” wr
\YEL
BLK coNTROL _ln_mo:: mmmaﬁw_
STEP-DOWN
L3 ok , TRANSFORMER “wmw_ TRANSFORMER ORG/WHT-
40V 1 i T,
_ N BLK/RED Z40UL o A _re—L—WHT/RED WHT/RED ey YL
3 = _ VIOLET-= = YEL _
[l X2 = _
is _ BLK/BLU VIOLET 8 =
_ ES B L 2EEB 34
g2 — oo _ _ 31
T3 [
[£¢ | _ . Y 52 | HIGH
LNdNI AaMd
h BLK—— R/t __~m< [ wir] ® | Jyrst ndd | @ PRESSURE
BLK s/L2 _ SWITCH
2 Al SHIELD — AUk @ z 1
2 Bk A3 31 24
15 ol ll N D 4 AUX .= 21
5 s Lo oo L—voerT—— T AUX 39T
S g oow _ W o En T v
8 @ M6 WH— < 5 Aux @D 21 22
g & ws |— Mﬂmwwmlm; 1 wpn— | E LEVEL@D Low [, - RY/1EL
_ & _ 5 W4 _ D o1 BLU TUB LD ENPTY|S BTN T
W G 3 . LEVEL ({9 HIGH |9 o] 0R6
3 1
160 OHVS g w2 i RN ope _ _ @ &1 vour
_ _ 100 WATTS = LYY WHT/RED—— INPUT
ok 1 2 J,L WHT—& = s-16
e 1 E® !
A il 5~ - — w RED  +5V DC
& . 3 WHT_+12 DC
Yy i 2
T BLK 16 ———— d®SPEED 2 o BLK__GND
|| JlEm @ | gulg £
HoToR g e A RED =] @®SPEED 1 3
_ M g _ oeM DCM oRe 14| 283 c
DCM DCM — @D REVERSE < =)
M6 W6 BLU i e DL - <
u
VARIABLE FREQUENCY DRIVE S-16 @ FORWARD o
—_—— ADJUSTMENT FOR MAXIMUM G—FORCE - =] D
o
O g COMMON - INJECT @D 4 ® E| Feok— Y} oo
) SOFT 2] 3 = H
o [ R STARCH YL =T B, =] S| |reo 2V
T YEL/GRN YEL/GRN — 0T 25| INJECTADC = © U
2 —ver/oRe s YEL/oRG—t £ 230 & g T
I —93 = b = w o o
_ T YEL/BLK Ya /B —=r 5" INJECT AD B = 2| o x
5 g FoLEAR
. 5 3 FRONT
= a - PANEL
1 g ® INJECT (DnA S e ol
COLD WATER 3 ] T
VALVE 1 HOT (8 DISPENSER = °
o
COLD WATER E £
VALVE 12 o6 — 81 = coLoGDTUB £
07 | 5| =)
whr/orRe—L G2 ORG,
e (5 WA LR | M © P e —
VAVE T £ % R) — B4 5= 1-8 wr ' D0R LOCKED s -
HOT W ouTPUT HOTCTUB D =1 ORG /T2 o hED PRoGRAM | €
<P<mﬁ~mx 1-8 RUNC2DKEY | ¥ m||o§\§ mmc@% TOKED DOOR CLOSED| £
— BRN/YEL D4 DRAIN (D VALVE DOOR C3LOCK |Z=T o —~
L whr/Rep — 03 L = Z (S pooR CHCLOSE|S @
- ore/By 2| SE|a S " —— WHT/RED WHT/RED
01 agl= 4
M grerryDOOR LOCK ORG/RED ° DOOR (D SoL.. % stop [T 80 STOP,
START o
THERMOACTUATOR #1 LOCK (@ THERMO C? DOUN mw.l|w_m.m START/ENTER
THERMOACTUATOR #2 ® we |Ee oy SCROLL_DOWN _
. BLU ® UNLOCK (D THERMO ® SCROLL UP
BLU I
1 —
N

SCHEMATIC/WIRING DIAGRAM 208 — 240V, 3/1PH, 60

P/N 9506-763—001PR

H/ 60 LB oL, VF DRIVE, 208-240V, 30 CYCLES

WNO9OOXA—12_N_X-—_____—__ X

121

Part # 8533-097-001 7/21




WN1200XA-12EN2X-SSKCS-USX

Schematic/Diagram

STEP-DOWN

—” TRANSFORMER
2 GRN
2.0 H Wi—] M
M - 15 WHT 115V 18V
ST YEL
3
_w. WHT—] e
]
ORG/WHT
_ _ CONTROL IREERRATE — ST SREAGR) STEP-DOWN
TRANSFORMER = TRANSFORMER
m;\mslwwm_”__ — e LA ~—Lwhi/Rep WHT/RED= < YEL _ I
R
_ _ & 2 _ VIOLET= = YEL- - 1_ ZdE8
_ BLK/BLU X2 vioLer m _L g m_. _ | 34, 31
|
— —
_ @ | Lnant and | @ mMﬁH.:mI
_ _ — uAzT 49 PRESSURE
o _ _ AUX 4 SWITCH
m re [l a AUX 3 .mll 24
2 |_| gm _ SHELD —voer—— & AU % M | <4, 21
BLK 2 oM Q E5—
_ 8 _ |&E|Nmm WM_. SO D i Aux A2 gt 22 H Lov
it WHT
g ks E [ T - LEVEL@D Low [ ORG/YEL
Z 6 > T
_ < _ GN* S w5 SPEEDH2 gy BLU TUB D ENPTY| 3O WHI/EL
W = P _.m<m_.%_:n: @ ORG VEL [YEL
2 1
—aozgw & w3 _ &2 1 vioier
_ _ 100 WATTS REV WHT/RED—— INPUT
z 9-16
~ FWD. WHT —— @ = _|
_ A w RED +5V DC
W _ m WHT __+12V DC
_ _ _ — r B @ SPEED 2 5 BLK__GND
GRN 15 | cuwlg £
NoroR e RED 2212 @ SPEED 1 g
SYSTEM DOM DCM ORG 14] =o|F 5
_ _ DCM| DCM| — AP REVERSE z @
M6 Mg BLU 3L | - &
OUTPUT
VARIABLE_FREQUENCY DRIVE 9-16 3 FORWARD I &
—_—— ADJUSTMENT FOR MAXIMUM G—FORCE - E SHELD
vQcoz_ /e mo%k:pz o] o— INJECT ADD g ) m LB OND
YEL/WHT " v —a ﬁ &l Lw 2V
1 YEL/GRN STARG YEL/GRN — o1 28| INJECTADC =
B ty BLEACH 10 = = of Fwir———
S YEL/ORG LEA YEL/ORG —I01 =35 (0 & 2| Fwr T
1 -= w o
_ : _ YEL/BLK YeL/BLK —2 5 INJECTAD B = 3 S| o L
5 < L CLEAR {
. i 5 g FRONT
1A g ® INJECT DA S « = | AR
COLD WATER 3 <]
W m VAl P = HOT (8 DISPENSER N &
= WHT/BRN 2 |5
COLD WATER =
W o6 — 08| = coLoCDTUB £
0 [ =5
HOT W /o6 — oy f52\2 HER coLD ° [ ORG/MHT WHT— R 1D ADVANCE
Wep (o ﬁ\me ] a2 RELAY ® GisPENSER NPyt _/8% LOCKED BLU—ROL,
RED- *» S I [+
ouUTPUT HOTCTUB mcz@xﬂ iz o owmmua R LATCHED Somwwwmc W
HOT WATER 1-8
VALVE 2 | gRn/vEL 0k DOOR %Snx S E-—— ORG/WHT TR Lok ES
[ — ] «Z|g DRAIN D vALVE DOOR CHICLOSE| S & RED
3 |a 9 ——— WHT/RED WHT/RED
S%(Z DOOR G sOL. @ stop [@ RED
Y
CE)sTART|E ST
LOCK (@ THERMO C? DOUN |@ = BW
S e
® UNLOCK (D THERMO ®||m5
oN

SCHEMATIC/WIRING DIAGRAM 208 — 240V, 3/1PH, 60

P/N 9506-771-001PR

_I_N 80 LB OPL, VF DRIVE, 208—-240V, 30 CYCLES
WN1200XA—12_N_X—__ - X

Part # 8533-097-001 7/21

122



Notes

Part # 8533-097-001 7/21 173



Notes

124  part # 8533-097-001 7/21



Section 7:
Electric Heated

Models

7R 125



126

Machine Operation

Programmed temperatures will be displayed in CENTIGRADE only. The electric heaters will turn on when

low water level has been obtained and actual temperature is less than programmed temperature. While the
heaters are engaged the cylinder will pause 3 minutes between each forward/ reverse rotation. The cylinder
will resume normal operation when bath temperature is 5 degrees before the programmed temperature is
reached. Cycle countdown time display will stop while heaters are engaged. Heaters will maintain tempera-
ture throughout heated baths and will engage when bath temperature drops below 3 degrees of programmed
temperature. Actual temperature may be displayed by pressing the start and down arrows simultaneously.
The temperature light will be on whenever the temperature is being displayed and will continue to be dis-
played until the start button is pushed again to display time remaining.

Any temperature between 20 degrees and 90 degrees in 5 degree increments is programmable. Any bath
that has a programmed spin cycle will go through a short cool down bath before spinning if the actual bath
temperature at the time of draining is above 65 degrees . This bath consists of filling tub to low level with
WARM water while tumbling and then draining. This will continue until bath temperature is below 65 degrees
If machine stop button is pressed momentarily (soak condition) while the heaters are energized, the cylinder
will continue with the 3 minute pause between each forward / reverse rotation until the set temperature has
been reached. The normal 15 minute pause between each forward/reverse rotation will then take place until
the start button is pushed to resume the cycle. Actual bath water temperatures will normally overshoot the
set temperature by 1 degree to 3 degree. This is to assure set temperature will be maintained throughout a
normal bath time of 10-20 minutes. The heaters will engage if the bath temperature drops below 3 degrees of
set temperature.

DEXTER

Heated Machine Programming

The heated bath is programmed in our water temperature selection portion of our microprocessor. You will
program a formula the same way as perviouslly discussed in this manual except as follows:

When you arrive at temperature selection portion of programming you will see the following choices: EE (tub
empty), CC (cold), CH (warm), HH (hot), or any temperature between 20 degrees and 90 degrees in 5 degree
increments. Use the up arrow and down arrow pad to set the water temperature desired (Centigrade) and
then push the green start button to accept the change and then move to the next programming sequence.
Continue with any other cycle changes as previously discussed.

To exit the program mode and accept all changes press the red stop button while any one of the nine bath
lights (top row of lights) are lit. The "Select cycle® light should be on. Turn the run/program key back to run
position. If the program mode is exited incorrectly, the “Program” light will remain lit and the machine will re-
main in the program mode until the run/program key is turned back to the program position and the program
is exited correctly.

Features

When a numeric value for temperature is programmed for any bath the water valve selection to fill that
bath is chosen as follows:

20 degrees - 35 degrees Centigrade Cold valve only will be used

40 degrees - 60 degrees Centigrade Cold and Hot Valve will be used

65 degrees - 90 degrees Centigrade Hot valve only will be used

The machine will have 6 or 9 heating elements The temperature control and display are operated with a
temperature control circuit board on the I/0 board, a thermistor sensor in the tub back, and a computer
logic board (CPU).

Part # 8533-097-001 7/21




The contol voltage is 115 vac ( 60hz) or 24 vac (50hz) to heat relay. Machine availlable in 208/240 vac 3
phase (60hz), 380/415 vac 3 phase (50hz) ONLY. Optional Temperature control board can be added for
non-heated machines to display temperatures and Steam option kit available . Steam valve will operate the
same as descibed throughout except valve will operate in place of heat relay.

Troubleshooting

If the heater relay does not engage in a heated bath:
Check the calibration switch is set to run position, Check that I/O board jumpers are changed to the level
side, Jumper must start closest to level input light and open pin will be towards door input lights.

Check actual water temperature is less than programmed temperature

Check the temperature sensor for open circuit or shorted

Check low level contacts on the pressure switch not closing

Check low level safety relay contacts not closing or bad contacts

Check low level safety relay coil

Check heater relay contacts not closing or bad contacts

Check wiring between temperature board and sensor at all connectors and inspect wires for any damage.

If temperature control board is removed, the programmed temperature value is retained in all baths and
the water valves to fill that bath are chosen based on the programmed temperature as described on previ-
ous feature page.

Calibration

The calibration should be checked whenever a temperature sensor has been replaced or if actual water
temperature varies significantly from the display. To calibrate the temperature control board go to step

#15 of the diagonstic cycle (#31). Actual temperature will be shown in display. On the temperature control
board move the cal-run switch to the calibrate position. The factory set calibration

temperature of 98 degrees C should show on the display after a few seconds. Now turn the adjusting screw
clockwise to increase calibration point and display temperature or counterclockwise to decrease calibration
point and display temperature. The display is updated every 5 seconds so make adjustments in very small
increments. Be sure to allow ample time for display to respond to updates. If adjustments of higher than
100 degrees C only the last two digits will be displayed.

208-240 vac 3 phase (60hz) 308-415 vac 3 phase (50hz) power is supplied on L-1, L-2, L-3 to the normally
open contacts of the heat relay and then to the six heating elements. The elements are wired in star or wye
on 50HZ models. A delta configuration is used on 60HZ models. There is a potential 220 volts across each
element for both models 60HZ or 50HZ. Control voltage 115 vac (60hz) or 24 vac (50hz) is used to power
the heat relay coil and will close the heat relay contacts. The supply voltage will intiate from the 1/O board
Terminal number #6 (wht/blue wire) through the low-level safety relay contacts and then to the heat relay
operating coil when heat is being called for by temperature board. The neutral will be supplied from the
(blu/yel) wire connected to AC neutral terminal on the I/O board. The low level safety relay coil will operate
when the washer has filled to a level, and gets a signal from the pressure switch. That signal will be 24 VDC
and comes from the CPU board and through the pressure switch.

With the low level safety relay contacts now switched and closed, voltage now passes to the heat relay
operating coil, and allow main 3 phase voltage across the heating elements. Control voltage 115 vac (60hz)
is used to power the steam valve coil. The supply voltage will intiate from the I/O board Terminal number 6
(wht/blue wire) to the heat relay coil when heat is being called for by temperature board. The neutral will
be supplied from the (blu/yel) wire connected to AC neutral terminal on the I/O board. The valve gets a
signal from the pressure switch. That signal will be 24 VDC and comes from the CPU board and through the
pressure switch. With the low level safety relay contacts now swtiched and closed, voltage now will pass to
the heat relay operating coil, and allow main 3 phase voltage across the heating element.

Part # 8533-097-001 7/21

127



128

Electric Heated Chassis & Frame
Hardware Group 60hz

Key Description T-1200
1 | Outer Tub Assy 9930-165-001 | 9930-158-002 | 9930-154-002 1
2 | Tub & Cylinder Assy 9869-033-002 | 9869-027-005 | 9869-022-004 1
* | Bracket Shield Mtg 9029-095-001 | 9029-095-001 | 9029-095-001 1
3 | Cover - Heater terminals 9074-331-001 | 9074-330-001 | 9074-330-001 1
* | Nuts #10-32UNF 8640-413-002 | 8640-413-002 | 8640-413-002 3
* | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 3
* | Screw #10-32x1/2 9545-012-003 | 9545-012-003 | 9545-012-003 3
* | Screw 6Bx3/8 9545-031-003 | 9545-031-003 | 9545--031-003 2
* | Screw 6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2
* | Screw 6-32x1/4 9545-044-004 | 9545-044-004 | 9545-044-004 3
4 | Hose, Tub to Drain 9242-456-002 | 9242-459-001 | 9242-459-001 1
* | Bracket Shield RH 9029-193-001 9029-095-001 1
* | Screw #8-32x3/4" 9545-010-001 | 9545-010-001 | 9545-010-001 3
3
2

Part # 8533-097-001 7/21




Electric Heated Terminal Block Group

Key Description T-600 T-900 T-1200 QTY
* | Terminal Block, power 9897-033-002 | 9897-033-002 | 9897-033-002 1
* | Terminal Marker Strip 9558-025-001 | 9558-025-001 | 9558-025-001 1
* | Screw 9545-031-010 | 9545-031-010 | 9545-031-010 2
* | Terminal Block, Injector 9897-032-002 | 9897-032-002 | 9897-032-002 1
* | Terminal Marker Strip 9558-028-001 | 9558-028-001 | 9558-028-001 1
* | Screw 9545-053-002 | 9545-053-002 | 9545-053-002 | 2
Electric Heated Labels Group
Key Description T-600 T-900 T-1200 QTY
1 | Label, Warning Door Opening 8502-757-001 | 8502-757-001 8502-757-001 1
* | Label, High Voltage 8502-614-004 | 8502-614-004 | 8502-614-004 3
2 | Label, Connections- Injector 8502-647-002 | 8502-647-002 8502-647-002 1
* | Label, Connections- Electrical 8502-649-001 | 8502-649-001 | 8502-649-001 1
* | Label, Fusing & Installation 8502-619-006 | 8502-619-006 | 8502-619-007 1
* | Label, Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1
* | Label, Insturction Dispenser 8502-650-001 | 8502-650-001 8502-650-001 1
* | Label, Installer Instructions 8502-653-001 | 8502-653-001 | 8502-653-001 1
* | Label, Injector assembly 8502-666-001 | 8502-666-001 8502-666-001 1
Instructions Chemical hose installation 8507-268-001 | 8507-268-001 8507-268-001 1
Instructions Spin Direction 8507-274-001 | 8507-274-001 8507-274-001 1
Schematic/Wirng Diagram 9506-571-001 | 9506-573-001 | 9506-576-001 1
Owners Booket 8514-241-001 | 8514-244-001 8514-246-001 1

Electric Heated Wiring Harness Group

Key Description
Wiring Harness, VFD Control Shield

9627-810-001

9627-810-001

T-1200
9627-701-001

Wiring Harness, Pressure Switch

9627-704-001

9627-704-001

9627-704-001

Wiring Harness Door /Lock -Keylock

9627-837-001

9627-892-001

9627-892-001

Wiring Harness CPU to Display

9627-705-001

9627-705-001

9627-705-001

Wiring Harness Membrane Switch

9627-700-001

9627-700-001

9627-700-001

Wiring CPU to I/O board

9627-706-001

9627-706-001

9627-706-001

* | Wiring Harness, Power Term Blk

9627-748-001

9627-748-002

9627-876-001

* | Wiring Harness, Main Heater Assembly

9627-755-001

9627-755-001

9627-755-001

* | Wiring Harness, Temp Sensor

9627-762-001

9627-762-001

9627-762-001

VFD to Motor Drive

9627-742-001

9627-742-001

9627-742-001

Wiring Harness, Trough, 115VAC

9627-697-001

9627-697-001

9627-697-001

Wiring Harness, 115VAC

9627-698-001

9627-698-001

9627-698-001

Wiring Harness Control to VFD

9627-710-001

9627-710-001

9627-710-001

Clamp, Cable- 3/16 Dia

8654-125-005

8654-125-005

8654-125-005

Fl=lRr]lRrlRr]lRrlRrlR,r]Rr]lRr]Rr]=R,]=]~

Part # 8533-097-001 7/21

129



Part # 8533-097-001 7/21

130



Key

Heated Washer Electrical Components

Description
Control assembly Trough

T-600
9857-214-005

T-900
9857-216-009

T-1200
9857-217-005

QTY

Sensor Assembly

9501-005-002

9501-005-002

9501-005-002

PC Board Assembly -Temperature Control

9799-013-001

9799-013-001

9799-013-001

Screw

9545-044-004

9545-044-004

9545-044-004

Terminal - Lug

8652-134-002

8652-134-002

8652-134-002

Terminal Block Assy Power

9897-033-002

9897-033-002

9897-033-002

Run Relay ( R-1 ) and level

relay

5192-285-003

5192-285-003

5192-285-003

Diode Ass'y

8220-001-442

8220-001-442

8220-001-442

Wire Assembly-WHT/BLU, 28"

8220-063-003

8220-063-003

8220-063-003

Wire Assembly-WHT/BLU, 10”

8220-078-006

8220-078-006

8220-078-006

Wire Assy -Jumper, YEL

8220-083-001

8220-083-001

8220-083-001

(6]

Heat Relay 60 amp

5192-291-001

5192-291-001

5192-291-001

*

Wire Assembly-BLU/YEL, 1

o

8220-064-001

8220-064-001

8220-064-001

Heater Element

9870-087-001

Heater Element

9870-087-001

9870-087-001

Wire Assy -Jumper, BLK 4-8

8220-085-001

8220-085-001

8220-085-001

Wire Assy -Jumper, RED 6-

8

8220-085-002

8220-085-002

8220-085-002

¥x|O||IN|aOD

Wire Assy -Jumper, WHT 4

-8

8220-085-003

8220-085-003

8220-085-003

Strip, Terminal Marker ( Po

wer )

9558-025-001

9558-025-001

9558-025-001

*

Strip, Terminal Marker Injector (120 volts signals )

9558-028-001

9558-028-001

9558-028-001

HlrlwlwlwJo|lo|~r]ErlRr]lR]I~]ININIRIRrlWIR]FR]—

Screw, Mtg

9545-031-010

9545-031-010

9545-031-010

10

Wire Assy- Green 4"

8220-001-484

10

Wire Assy- Green 4"

8220-001-484

8220-001-484

Wire Assy-Green 11"

8220-064-055

8220-064-055

8220-064-055

Wire Assy- RED 9”

8220-063-002

8220-063-002

8220-063-002

11

Transformer, Control (Primary Voltage to 115 volts)

8711-004-001

8711-004-001

8711-004-001

H|l=]=]C|WU

12

Transformer, Secondary (120v to 12vac)

8711-003-001

8711-003-001

8711-003-001

10

7,8,9

Part # 8533-097-001 7/21

131



HEATING ELEMENTS (2600W X 6) TEMP SENSOR
10K THERMISTOR

] _ @?

ORG/WHT- g
"ALTERNATE — CIRCUIT BRE SHIELD
_ﬂlnl)ﬂ, N STEP-DOWN |
T TRANSFORMER Ilw
LA T~LwHr/Rep WHT/RED ﬁ} i _
VIOl GND
| ! n—e | Bz 2250
2o 11 |V
| -
LNdNT aMd
@ | juher + + ® ndd | @
E 5 aux @ z-+
N o .E EoM aux ST S PRESSURE
oo VOET—r § @ out| AUX X6 SWITCH
x oo W ¥ CAL<=RUN = 28T —
3 m wa lsPof2| o awE— == o = AUX @D 3 oau>m
spof1 ————BLU/YEL Y TEMPERATURE @E LEVEL@D Lou [w_—
| 5 Pl — Ry CONTROL PCB TR (CDEneTv|SE{ WA
m “ FED m _.m<m_.%:8= oo O
g w R ore ot g
' 3 _sﬂm.c WHT/RED— |, ) £5 INPUT
W 4 4 &g 9-16
A = _ v $9 u RED +5V DC
LLl WHT 2 WHT__+12v 0C
o T _ Bk —16 — (D SPEED 2 ° BLK__GND
12 11 ﬁu..U 15 | xw c
0 RED mm @ SPEED 1 g
MOTOR RG 14 =0 £
6 2 WP _ 1 D REVERSE z m
D * TRt @3 FORWARD
— s-16 m
<] =1 SHELD
N INJECT DD 2 ® gl lax oND
- Lt S
< -RED +12V
SEE INJECT @DC g — e -
_.n._m 2 & w g r RX
ol INJECT @D B = 4 Sl Lo ©
5 & CLEAR e
< | b
o INJECT (DA W m AN
HOT (&) DISPENSER N s
o
m >
) coLo D TUB £
| ®o|g 3 -
£a(o REDRY ® §96Penser INPUT o L
=d= T
3 1-8 —1 |_ J. DOOR LOCKED
oUTPUT HOTCGTUB mcz@xﬂ T — A D
1-8 _W
o DRAINCD VALVE DOOR %ronx wW' \s£|_| _Hss LOCKED
«Z(Z DOOR CHCLOSE|Q @ RED
8E|m S " WHT/RED WHT/RED
il @S e g [ g
(E)START|E ISR
LOCK (@ THERMO G nown |§ 58w
&® v |ua] W
® UNLOCK (D THERMO B _

SCHEMATIC/WIRING DIAGRAM 208-240V/3PH,60 HZ 404 COMPUTER WASHER W/HEAT OPTION 9345-909-001J

Part # 8533-097-001 7/21

132



WNO900EA-13XN

HEATING ELEMENTS (2600W X 9) TEMP SENSOR

10K THERMISTOR

J
-1 | =
L 1

= —_—
_Wbﬂ.%z FRRE gl 1
= pk—fF——— T B0 OrIk———F 8 F _l
_ﬂ o lo 5 WHT. WHT/BLU
£ L WHT WHT/BLU
g u =02 & RO YEL———t——— YL
L BLK W x 0
i i " m
t L T OHWT g
WHT/BLU ORG/WHT
BLU/YEL — IACreRie = oRour BREAKER] | | SHELD
e STEP-DOWN d
UsE e TRANSFORMER | |
I : o =
RED AL WHT/RED WHT/RED = s Y - _ _
_ _ VOLET-= =Y 23 5258
_ L =
VIOLET 5 dd _ _ _
| | g L Y|
1NdNI AMd
© | juner - ® nes | @
_ [ sV —
_ g _ CH com Aux @ ZT .
£ o .E o Aux = 3 PRESSURE
2 <s5||c g CAL==RUN = out| AUX I SWITCH
_ 8 _ SHIELD BLU/YEL b .m ™ w AUk @@ 37 LOW LEVEL
o w ) -]
2 COM D BLU/YEL | =z TEMPERATURE ()@ LEVEL@D Lou [W
_ E _ WHT——+ AU CONTROL PCB -Qﬂ TUB DEMPTY, mml
S SPEED#2 3| LEVEL HIGH |9~
m SPEED#1 BLK JR— 9 % W
_ FAN 150 ots S M3 R il fagll
g
_ _ 100 WATTS £ w2 |_Foa WHI/RED—— Y ©] =7 INPUT
FWD. 1w =14 9-16
_ 8L 3 2
— w RED 45V DC
_ _ W — © a WHT _+12v O
_ _ _ ] LT BLK 16 @D SPEED 2 ° BLK_GND
GRN 15| xw = RIBBON
Mm_ Ml % mmcUlF mmm @ SPEED 1 g CABLE
_ oo oeuf-508, ORG 141 =0 5
OCM| DCM — (@D REVERSE z o
Wi W6 Bl B teur - &
_ VARIABLE FREQUENCY DRIVE 5-16 @@ FORWARD &
_—— ADJUSTMENT FOR MAXIMUM G—FORCE - = D
o
COM_g v COMMON _ INJECT @D 4 @ £ L oD
D b e /W SOFT veLwHr —2 Z - Ly z
_ ¢ T ooy —— oo e/ —L Sole INJECT ADC 2 S| rfe 2y
B 1 R oR BLEACH YeLfore—2 =5 & 2| W ——Rrx
1/ORG: P / "o | wz|@ ] w 5
_ YEL/BK YE/BK =T 5T INJECT DB z| |3 S| e L
5 g FCLEAR
=3 o FRONT
g ) INJECT (DA £ - + | e
r I_ coLp eﬁ» 3 3 T
Ve R HOT(® DISPENSER S e
2 -
COLD WATER = 2
VAVE §2 WM o — 081 = coLb (D TuB £
07| %5 =
WHT/ORG — 2 12 |2
HaT WATER £ — /e —%81 2|, HEAT coLp INPUT
VAME 1 8 E.\ ] 32 ReLay ® BIspenser mum
OUTPUT HOT TUB i
W w 1-8 ® mcz%xﬂ mmu
— BRN/YEL —04 | D00R (BLOCK | & =]
DRAIN (D VALVE
wh/ReD —B1 o Z |2 ® 0oor CDCLOSE|S ]
o ORG/BLU —021 ©F [
£ _ot] o8- DOOR @ SOL. o
DOOR LOGK ORG/RED & stop [E
g e G)START|E 57
LOCK(@ THERMO D DOuN | =
= X |
@ vup |60
BLU ® UNLOCK (D THERMO @l 1
ON BLU [
|-

SCHEMATIC /WIRING DIAGRAM 208 — 240V, 3PH, 60 HZ INOSOOTA 15 N1y SLEETRE T P/N 9506-573-001A

133

Part # 8533-097-001 7/21




_l HEATING ELEMENTS (2600W X 9) |_ TEMP SENSOR
10K THERMISTOR

~Ti | =

WN1200EA-13XN

|§T\._.
oND +
_W w |.|Elv%§@ @ammwu. p—— T B E _l
_/ Ak kg wH sa“me
WHT WHT/BLU
g e =08 & 2O —
% w..x|_ W 1% o]
—{BIK ! Qu 1O
_ /8L Lora/wr.
_ _ e BLU/YEL — R —ore0rr SRR SEPoom SHIELD
=0 e
L ._.gwﬂshm 1 FUSE ORMER HLV A M...v
BLK/RED RED N\ Llsﬁ\xmw JHT/RED: YEL- L _
_ _ w : g _ 0 o—— m = - w
o vt o : e ] 17
- b
LNdNI Ind
_ _ ® _lo¢>mﬁ T + ® ndy | @
— &= 5V 4
SHIELD aux @ z
m T N D 2 H & o mcx% x.m|| 8 PRESSURE
E Do My VOET—= & CAL==RUN CDout| ALK 22 SHTcH
8 o AR ) L I 8L 5 3] AUX (1D Elm LOW LEVEL
L axl{s ¥ BLU/YEL 2 ADJ 21
= REV w N 1 orevEL EMPTY
g L ax—{r & RV R am— | % | TEWPRARE ()@ | Levedd vou g
_ : | avHe & _ _ _ A CONTROL PCB %t _| TuB Gemery|SE T WIMEL— 0 o
g + m wis [SPOEL cery g _.m<m_.%:8: mmuuo»o
i M2 — & &% 1 vower
_ _ 180 R ut |5 M,.x 1 WHT/RED—— o 55 INPUT
BLKH B1 m f fe= a3 9-16
_ ] g ) RED 45V DC
w
_ _ L _ N it — & 2 WHT 412V 0C
_ _ _ yvy _ BK — 16| ————— qoSPEED 2 ° Bk G
11 12 RED ®w -
5, am—> B2 @ SPEED 1 g
_ MOTOR org— 141 =6 c
_ _ 3 HP (55.B) — @D REVERSE z @
13 = &
GND B T OUTPUT
_ _ - 9-16 @D FORWARD m
Couuol Q SHELD,
n%: BLU/YEL o N — INJECT @D g =) m L BLK oD
YEL/WHT- - o
STARCH L ReD 412V
_ a/a i 2gf2 INJECT @DC m m wr by
ORG > o| Fwr———
Soap EE w L BN,
_ YEL/BK 37 INJECTAD B =z 2 2| Lo [ Hw
& CLEAR
o
) INJECT DA m « < m%mﬁ
1 g | '
HOT (8 DISPENSER 5 m
a.
= p=l
s coLo (D TuB £
gog HEAT coLD °
gal2 reCay ®© Gispenser INeoT
24 —t
ouTPUT HOT(TUB D %z
1-8 mcz%xT 0]
DOOR LOCK |x=
mm g DRAINCD VALVE D00R CDCLOSE| m.\.nru
Qu (L
&= DOOR (D soL. %3% Ty
START|E O]
LOCK (3 THERMO C7 DOWN mmu
B g
UNLOCK (D THERMO
® @ [

WIRING SCHEMATIC mom|§o<\%_._,mo HZ

9506-331-001G 75¢# OR 80# COMPUTER WASHER W/HEAT OPTION

Part # 8533-097-001 7/21

134



Notes

Part # 8533-097-001 7/21 135



Notes

136 Part # 8533-097-001 7/21



Section 8:
Steam Heated

Valve Kit

7/21 137



138

Steam Injection Kit for OPL Computer Washers
(Only to be installed on Heated Tub Models Design)

Parts for Kit 9732-259-001, -002

KEY Part Description
Valve-steam , 3/8 pilot (60 Hz only)

T600
9379-189-001

T900
9379-189-001

T1200
9379-189-001

0]

Valve-steam , 3/8 pilot (50 Hz only)

9379-189-002

9379-189-002

9379-189-002

Hose assemblyBsteam, 3/8

9990-034-002

9990-034-002

9990-034-002

Tube assy-baffle, steam

9915-123-001

9915-123-001

9915-123-001

PCB assy-temp control

9799-013-001

9799-013-001

9799-013-001

Sensor assy-thermistor,10k

9501-005-002

9501-005-002

9501-005-002

Wiring harness-temp control

9627-762-001

9627-762-001

9627-762-001

Bushing-reducer, hex

8615-104-043

8615-104-043

8615-104-043

Bracket-steam valve

9029-125-001

9029-125-001

9029-125-001

Clamp-st st worm, 1 3/4

8654-117-016

8654-117-016

8654-117-016

Screw-hx hd, #10 AB x 1/2

9545-008-026

9545-008-026

9545-008-026

screw-pan hd, #6-32

9545-044-004

9545-044-004

9545-044-004

Schematic / Diagram

9506-343-001

9506-344-001

9506-345-001

mlwlnvlRr|lRrlRrl2rl=r]=]l==]=]~-

Part # 8533-097-001 7/21




To Install:

1) Remove electrical power from the machine.
2) Remove top panel, rear panel, and lower service door.
3) Remove the 2" pipe plugs from the couplings in the tub back (Fig. 1) and the sump (Fig. 2).

4) Using Teflon tape on the threads, screw the reducer bushing into the coupling at the bottom of
the tub back. (Fig. 3)

5) Seal the temperature sensor threads with Teflon tape and install into the reducer bushing. (Fig. 3)
6) Plug in one end of the sensor wiring harness to the temperature sensor. (Fig. 3)

7) In the control box, remove the I/O board cover and plug the temperature control board into the
appropriate socket in the I/O board. Attach the temperature control board to the standoffs in the
I/0 board with the three screws provided. (Fig. 4)

8) Replace the I/0 board cover and attach the remaining end of the temperature sensor wiring har
ness into the temperature control board socket. Route the harness away from all moving parts
and wire tie as needed. (Fig. 4)

9) Seal threads of steam baffle assembly with Teflon tape and install it into the coupling on the side
of the sump. Align the holes in the baffle to run from the front to the rear of the sump. (Fig. 5)

10) Unscrew the worm clamp provided and place it around the body of the steam valve just
below the steam valve solenoid housing. Reattach the clamp ends and attach the steam valve
to the steam valve bracket by sliding the worm clamp over the notches in the bracket and tight
ening the worm clamp screw. (Fig. 6)

11) Seal threads of steam hose ends and attach the end without the union to the outlet side of the
steam valve. (Fig. 6)

12) Attach the steam valve bracket to the side panel flange at the rear of the washer, just below the
rear channel with the #10 sheet metal screws provided. (Fig. 6)

13) Screw the coupling end of the steam hose into the threaded end of the steam baffle. (Fig. 7)

14) Attach the green ground wire from the steam valve solenoid to the ground lug in the wiring
connection area at the rear of the machine.

15) Attach one control lead of the steam valve solenoid to the common connection of the soap
injection terminal block.

16) Disconnect the wht/blu signal wire from the cold-flush water valve solenoid (output #6 on the
I/0 board) and connect it to the remaining control lead for the steam valve solenoid.
(NOTE: cold water flush to soap box in final rinse is eliminated)

17.Attach user-supplied steam pipe to the inlet side of the steam valve.
(NOTE: manual shut off valve and union coupling connection recommended for easier servicing)

18. Cut relief notch for steam pipe in corner of back panel before replacing.

Part # 8533-097-001 7/21

139



140

Optional Steam Valve Kit

Features

When the numeric temperature value is programmed for any bath, the water valve selection to fill that bath
is chosen as follows:

20 degrees - 35 degrees Centigrade Cold valve only will be used
40 degrees - 60 degrees Centigrade Cold and Hot valve will be used
65 degrees - 90 degrees Centigrade Hot valve only will be used

The temperature control and display are controlled using the temperature control circuit board on the I/O
board, the thermistor sensor in the tub back, and the computor logic board (CPU). The contol voltage is 115
volts (60hz).

Operating Parameters

The programmed temperature will be displayed in Centigrade only.

The steam valve will be activated when the low water level has been reached and the actual water tempera-
ture is less than the programmed temperature.

While the steam valve is engaged, the cylinder will pause 3 minutes between each forward/reverse rota-
tion. The cylinder will resume normal operation once the water bath temperature is within 5 degrees of the
programmed temperature.

Cycle countdown time display will stop while valve is engaged.

During the cycle, if the water bath temperature drops 3 degrees below the programmed temperature, the
steam valve will engage to maintain the water temprature.

The actual water temperature will display by pressing the Start and Down arrows simultaneously. The tem-
perature light will be on whenever the temperature is being displayed. The temprature light will continue to
be displayed until the Start button is pushed again, changing the display over to time remaining.

The control can be programmed to maintain any temperature between 20 degrees and 90 degrees. The
programming is in 5 degree increments.

Any bath that has a programmed spin cycle will go through a short cool down bath before spinning if the
actual bath temperature at the time of draining is above 65 degrees . This bath consists of filling tub to low
level with WARM water while tumbling and then draining. This will continue until bath temperature is below
65 degrees.

Part # 8533-097-001 7/21



If the Stop button is pressed momentarily (soak condition) while the heaters are energized, the cylinder will
continue with a 3 minute pause between each forward/reverse rotation until the set temperature has been
reached. The normal 15 minute pause between each forward/reverse rotation will then take place until the
Start button is pushed to resume the cycle.

To assure that the programmed temperature will be maintained throughout the entire bath, the water te-
peratures will normally overshoot the set temperature by 1 to 3 degrees. The steam valve will engage if the
bath temperature drops more than 3 degrees below the set temperature.

Programming Differences

The heated water bath is programmed in the water temperature selection portion of the microprocessor.

At temperature selection portion of programming there will be the following choices:
EE (tub empty),CC (cold), CH (warm), HH (hot), or any temperature between 20 degrees and 90 degrees in
5 degrees increments.

Use the Up arrow and Down arrow pad to set the water temperature desired (Centigrade) and then push the
green Start button to accept the change and then move to the next programming sequence.

Continue with any other cycle changes as previously discussed.

To exit the program mode and accept all changes press the red Stop button while any one of the nine bath
lights (top row of lights) are lit. The "Select Cycle" light should be on.

Turn the run/program key back to run position. If the program mode is exited incorrectly, the "Program” light
will remain lit and the machine will remain in the program mode until the run/program key is turned back to

the program position and the program is exited correctly.

Steam Calibration

The calibration should be checked whenever a temperature sensor has been replaced or if actual water
temperature varies significantly from the display. To calibrate the temperature control board go to step # 15
of the diagonstic cycle (#31). Actual temperature will be shown in display.

On the temperature control board move the cal-run switch to the calibrate position. The factory set calibration
temperature of 98 degrees C should show on the display after a few seconds. Now turn the adjusting screw
clockwise to increase calibration point and display temperature or counterclockwise to decrease calibration
point and display temperature. The display is updated every 5 seconds so make adjustments in very small
increments.

Be sure to allow ample time for display to respond to updates. If adjustments of higher than 100 degrees C
only the last two digits will be displayed.

Part # 8533-097-001 7/21

141



Steam Valve Troubleshooting

If the valve does not engage in a heated bath:

1) Check the calibration switch is set to run position.

2) Check that I/O board jumpers are changed to the level side, Jumper must start closest to
level input light and open pin will be towards door input lights.

3) Check actual water temperature is less than programmed temperature

4) Check the temperature sensor for open circuit or shorted

5) Check low level contacts on the pressure switch not closing

6) Check steam valve coil

7) Check the wiring between temperature board and sensor at all connectors and inspect wires for
any damage.

If the temperature control board is removed, the programmed temperature values are retained in all baths
and the water valves to fill that bath are chosen based on the programmed temperature.

Steam Heated Washer Schematics

Control voltage (115VAC / 60hz) is used to power the steam valve coil. The supply voltage will intiate
from the I/O board Terminal humber #6 (wht/blue wire) to the steam valve coil when heat is being called
for by temperature board. The neutral will be supplied from the (blu/yel) wire connected to AC neutral
terminal on the I/O board. The valve will get a signal when the pressure switch reaches low level. 115 Vac
will operate steam valve until programmed temperature is reached.

Please remember you will lose a cold water dispenser flush signal as this is now the operating signal track
on the I/O PCB board . It is marked on the lettering shield on the top of the I/O board.

142  part # 8533-097-001 7/21



WNO600SA-12XN

g100-£¥£—-9056

do1s

NOILJO 1V3H WV3LS/M Y3HSYM ¥3LNdWOO #O¥

g —t

T ——

| m%
=

ZH 09/HdS—1/A0v¢—80C WY¥IVIA INIYIM/JILYINIHOS

u®

Hltllll I1IS
ELCEELE]

03/1H0
]
@500 ¥ooa | @001 ¥004 @.l_|=§\ —
@O Mg—
NV908d -1HM/940 —
- @asxosm_
SN
JONVAQY Qldvd 1HM/980—]
ad [ .
._uZ«m
a0
X v |E
X H——umm (B
A+ 418
Tl E
wo e |3
TaKS m
el
o
@©
]
20 Akt I
ESIE]

Q34/1HM ——

HOLIMS
JANSSRId

33NSS3¥d

01 LINNG||_HILIMS

LIUSUNLR
o L5

@ ENT
371840 ULLO LNANT | | 37843 YLEO 1NdLNO | |_,"3>"“°°°

oWd3HLQD 30NN @
dn B
NMOa D OWY3IHL %3071
EEm% @
dois 105 ® 000 3|32
35079 4000 £|2%
xoo._% 4000 3088 D NIBND 3
ADICONNY 8-1
D anL(®10H 1nd1no —
8-1 =|ox
¥3SN3dSIa IS RE a5
1NdNT 8700 ® "Le3n m 221
E
an1@a10d 5
3
m ¥3ISN3dSI1a @ L0H
=}
3 ¥ L23rNI o
S
= g @D LI3rNI 2
] 528 ]
= 2@D LI3CNT s|os
m™m I.le
3 a@D LI3rNT —
@©
91-6
a3uMy04 €D 1ndino
3S¥3AIIED
23
1 033ds&D 23
m>
2 033ds @D ——
@ -
S -
91-6 k3=1 o2
LNdNT wm ) 50
O
Svsosn [& —
HOTHGD 13A31 |8
ALdWIGD 8nL €0d 104INOD
MO €D 13437 = NLVIINAL z
XNy 53] S 2
*NY 1no m NNY ==1v0 z
XNy A} [
W0 B [o]
®©xe i @ .
CPU + + 12VAC
PR @ INPUT @
Hall

a3y

L ye—F

;

i
i

T —

f
A

1SO¥d—

I
=

lanD) '

T LTI0N
T Q3/1HA:

Tt

L]

YOLSINYIHL HOL
YOSNIS diaL

JATVA
M AV3LS =
|ox0\.=§ —
0
g0 O ) Eﬁ#ﬁ T A_ _
T dtom +
w NYO/T3A
T34
55— 8/ 1A
o1 280/13A
7 Mo/ 1A
77— LI/ 130
I
L M
—ow0 HOLON
an 1
In.—uﬂxnd _ N
9 h.v__.ﬂ x|
o
b
— 34/1HM me on .
90—zl M 3
¥ T7eas) 9 2
Ll “M 2
ity - as gm
e o m
— LHA-—r 0N
N
[ES _
_ LFI0A —y ne/ne
3 : §
03/ L~ @& — 1T @/n8
s s HINYOISNVIL
[iovase unowo — A TN

143

Part # 8533-097-001 7/21




WNO900SA-12XN

T L NUILAU 1VAH WVALS/ M d3HSVM d4L1dINUY FuY dU #44 ULUU—PYE—Y04b N_l_ O@\_l_ﬂ_m,| —\>O¢N|@ON Q_._.<_>_M__I_Qm QZ_W__>>

ma N
| - Gw OWJIHLDMI0INA ———— © ma
£2| o &
[ =8| Nmoa D oud3HL @ %201 £
o3 EEww %0071 3000 2
m| d01S S  -q95 @ w00a =[50 [T @¥/a0 E
[ 8[35070( ¥00a #2812 %“ﬁ
2=} © 1%0
= 3| %01 ¥00a 30188 GONIBYO A i v = ol
=\ -1 Us JATVA
Imw..n_ A NNy
[=m D anLLoH LNdLno — 2 WA AV31S
EN ¥ISNIISIA gy AT zles v B — @3 s 4 I
——  AifaNr 8700 @ "1y 2|23 %%u“g ] _ A_ _
2 & L 0 A ath i
E _ an1@a102 o T® AN 010 +
c =
3 -
74 W
° S ¥3SN34S10 (B LOH @ M L0H
TS o <
- > = Y@ L93rNI E
o] 5| |2 ||
u |5 nlE B e P e .
o e |8 2l&2 o som :
— |2 2@D LI3NNI E(DG o Mo/ .
Azt @ |8 = 93 [
g ® /s
) ¥18 @D L23rNT
TS m 8 @ _
—_ 91-6
M a¥sMy04 €D 1ndLno ma aNo
- TT
@ m 3SYINIAED — _ (g155) oH ¢ _ _
2 > g3 fr—a0 i ) g |
g 1 033ds 23 N9 — i
E] 58 T _ i _ _ _
[ e
] s 2 033ds@D L WA
30 A1+ LHK 2 @ _ _
E Y m 56 ﬁﬂ _ H ™ i _
1 r
91-6 ] ® 2371 ™ frraas] ms i _ _
LNdNT i O ——a3/1Hm SUVM 001
Ton—-— mm 2/ 1 w2 Q.:oil—_
T % X — L e R =
w053 :E:@._m\,m._ S I S - N P — 5
/1 GE|ALauaED enL 90d T0MINGD | —m _ _ S —_ 2
oo L2al mo1 €3 | &= AL z T muvme A7 ¥ 5 {0 5
AP E] T = m A 3 sfrne——
B #0T g @Dxny = Sz —meta| o " [ e m
—Tz= NOY ==1v0 n 0 LHM e
HOLNS 1&g XNy [1no &= B2 mon 5 H
NS 1z xn N B H "~ _ m
1z @®xny ) = s | — _ v _
Y + + Hm<2w|_
® | fr ® weur | @
L i
" N |
[ A T g _ TR
Bzss 23 BN g _ g | |
_ 7 = | X B /LM ﬁx\EsJ|u\mMm T G — @/
ap Tna Tt £
s |EVRE oo - e
1HM/9%0 W
L
Ly e B
L et 3
i 2 o i _
._. iy g

éJ
20

Part # 8533-097-001 7/21

]

YOLSINY3HL M0i
YOSNIS dW3L

144



NOILJO LV3IH WY3LS/M YIHSYM ¥3ILNdWOD #08 dO #S/ 3100—G¥E—90G6 NIQ@\In_ml _\>Q¢N|mom JLYWNIHIS ONIYIM

WN1200SA-12XN

1
_ /’
. . _ =2 OWYIHL DO NI0OINN ———— ®
WOT TI0N0S —Ted| o0 @&
ﬁ:m\gm :d'luw hﬂﬂﬂwm OWIIHL X001
N9—-D D arat z2
001 %000
@ ThR| dols © 108 (® ¥00a =|gg TT0 @¥/%%0
Bx\i, &|33 T7o— M8/ow0 i
T8 35012k w000 £(Z% T /M LS
@as.@. ._| =% w01 2000 3 A NTYND Fpo— TN — A %&g oSham
90 .,.58 o :d'um.ﬂ ABNCDNNY BN LoH 8-1 JATVA
a3Hal — =T D 1ndLno — AV3ILS
.. _ 4 REN
.Hala._ o 50 e ¥3N3dS10 gy ABTTY 3125 T g/t ﬁ%*&» 2
J— @103 L83H =25 T gio/um —| A_ _
Es\ao|_ e 383 [0 _ u>d> adh 1
S anL@a109 5" g o0 m g T
g |3 Em\§
s W ¥3ISN3IdSTa @ LOH o + -
3
%m 2 > E Y@ 193rNI ® NgO/13A 7!
WD 2 S .
X N |= = = 8@D L3NNI .2 8/ TA . _
x w8 g Gz |=g_ 940/TIA X
ATt @ |8 13 I 123rN1 &|qg o /m :
m M 2 70 THW/ 134
N9 18 () 3 a@D L23rNT o
(e [0S m ]
R 91-6 _
H a¥un¥04 €D Lndino . Foo
o Zz 7
@ 3 EEEENERTCE) — _ (8756) oH € _ _
S R %0 HOLON LSk
5 I 03345ED 23 ~—1 Bon
3 58 T | - .
D
O TE o 2 033ds@D ——— I r _
] ® — s Bl ||
" s [ wpgl
81-6 22 23T ﬂﬂ N m &0
InaN1 o O | |A—aw/mm [ SV 001 _ _
] Be T N 3 SWHD 091
rEn :S:%._m\,m._ Y - et 3 LU g
[ 3€[asanz anL | g2d T08INOD L me _ _ g 3 _ > _
L —"m| MO7 RELER] = JANLYYIANTL z d»\ — H0—= A\ B ¥ g w
m AR
= & o 2 slne——
Z XNy S " |_|em. i N 8
rz2 8 NN ==V 20 A e E;
| S XNy N0 (&1 i A Ly
9% A e > 1I0A C [ m
2 x| B (=] L qaws | _—— _ | _ _
CPU + + 12vAc
@ PUR . m“,:ur__._, @
H ||
“_,m}m,_ Il =s _ S T A
B mm L L3101 3
| 2 2
..m ra d“ugemz%x\; az\gn_lumvm _ ® SROTRL i
p : - e
Q13HS MWor-das (2N UNO_— ALt ® _ _
1HI/940
»n
Ll
!
»n
JHM: et 7 -
Lt T_s v5_ 3
S

’SJ
200

L]

HOLSINY3HL A0l
YOSNIS dN3L

145

Part # 8533-097-001 7/21




Notes

146 Part # 8533-097-001 7/21



Section 9:
50 Hz Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

ode Phase oltage eat Optio
9999-662-002 | Wn0600xa-39xn2x-sskcs-vrx 50 1ph 230-240v 100
9999-662-004 | Wn0600ea-68xn2x-sskcs-vrx 50 3ph 400v Heated Electric 100
9999-662-005 | Wn0600ea-59cn2x-sskcs-vrx 50 1ph 230v 100
9999-665-002 | Wn0900xa-39xn2x-sskcs-vrx 50 1ph 230-240v 100
9999-665-006 | Wn0900ea-58cn2x-sskcs-vrx 50 3ph 400v Heated Electric 100
9999-665-004 | Wn0900ea-68xn2x-sskcs-vrx 50 3ph 400v Heated Electric 100
9999-669-002 | Wn1200xa-39xn2x-sskcs-vrx 50 1ph 230-240v 100
9999-669-004 | Wn1200ea-68xn2x-sskcs-vrx 50 3ph 400v Heated Electric 100

Part # 8533-097-001 7/21

147



148

Transformer, Electrical, & Filter and - 50 HZ models

Key Component T-600 T-900 T-1200 QTY
1 EMI Filter, 1Ph, 24 Amp 9183-045-001 | 9183-045-001 | 9183-045-001 1
* | Wire Assembly Black / Red 8220-061-003 1
* | Wire Assembly Black / Blue 8220-061-004 1
2 EMI Filter (Ferrite Core) 9183-033-001 | 9183-033-001 | 9183-033-001 2
3 EMI Line Filter (EP) 9133-032-004 | 9133-032-001 | 9133-032-001 1

Filter Mounting PlateAssembly 9552-758-001
* Wire Assembly, RED 8220-065-024 | 8220-065-024 | 8220-065-030 1
* | Wire Assembly, BLU 8220-065-018 | 8220-065-018 | 8220-065-031 1
4 | Transformer-Control 8711-008-001 | 8711-008-001 | 8711-008-001 1
& Instructions, Transformer Connections 8507-230-003 | 8507-230-003 | 8507-230-003 1
* | Wire Assembly, RED 8220-065-011 | 8220-065-011 | 8220-065-030 1

Circuit Breaker 5198-211-002 | 5198-211-002 | 5198-211-002 1

Wire Assembly, VIO 8” 8220-065-013 | 8220-065-013 | 8220-065-013 1
* | Wire Assembly, YEL 8" 8220-065-012 | 8220-065-012 | 8220-065-012 1
6 | PCB Assembly, I/O interface 9799-003-003 | 9799-003-003 | 9799-003-003 1
* | Wire Assembly, Jumper, YEL 8220-123-001 1
* Bracket Drive Mounting 9985-178-001 | 9029-184-001 1
* | Owner’s Booklet 8514-241-002 | 8514-244-002 | 8514-246-002 1

2
6

Part # 8533-097-001 7/21




Water Valve, Drain Valve,
50hz models

Description
Water Valve

9379-183-013

9379-183-013

9379-183-013

QTY

Drain Valve 3" inch

9379-202-002

9379-202-002

9379-202-002

Water Valve , Mueller single

9379-194-003

Solenoid 24VAC/50Hz

9536-082-001

9536-082-001

9536-082-001

Thermoacuator 24 VAC/50Hz

9586-001-003

9586-001-003

9586-001-003

Screw #10-32 TT X1/2

9545-008-027

9545-008-027

9545-008-027

Screw #8-32 X3/8

9545-010-006

9545-010-006

9545-010-006

Screw Hex 8B X1/4

9545-045-001

9545-045-001

Terminal Strip Marker, Inject

9558-028-002

9558-028-002

9558-028-002

Wiring Harness, Power Terminal Block

9627-865-002

9627-747-003

9627-747-002

IR BRAINIWIN]-

Part # 8533-097-001 7/21

149



All Models 50 Hz Gear Motor Door Lock Assembly

Key Description

b3

Actuator Assembly (Includes 1-10, Rod
NOT included)

T650
9892-015-002

T750
9892-015-002

T950
9892-015-002

T1450
9892-015-002

QTY

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 24V

9586-001-003

9586-001-003

9586-001-003

9586-001-003

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 24V

9914-137-014

9914-137-014

9914-137-014

9914-137-014

O]|oN|[aoju]|,+lW]N]|=

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

—_
o

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

—-
—

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-027

9545-012-027

9545-012-027

9545-012-027

—_
N

Standoff-Wire Saddle

9527-007-001

9527-007-001

9527-007-001

9527-007-001

*

Rod, Door Lock

9497-225-

9497-225-013

9497-225-015

9497-225-016

*

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

9627-796-001

150

I * | Rod, Door Lock

9497-225-010

9497-225-013

9497-225-015

Lol I IO IS N BN (o W I O T VS N (PO e

Part # 8533-097-001 7/21




Misc Parts -50 HZ. Models

KEY Part Description
* Nuts #10-32UNF,2B

8640-413-002

1 Transformer, Control

8711-008-001

8711-008-001

8711-008-001

PCB Assembly, 1/O interface

9799-003-003

9799-003-003

9799-003-003

Wiringlabel-Schematic

9506-760-001

9506-764-001

9506-772-001

* Stripe Terminal Marker (injector)24v

9558-028-002

9558-028-002

9558-028-002

* | Terminal Lug Solderless

8652-134-002

8652-134-002

8652-134-002

* | Angle support ,Trough

9003-229-001

9003-308-001

* | Contol Trough only

9839-016-001

9839-016-001

9839-016-001

* | Complete Controlsassembly -Trough 50hz

9857-214-004

9857-216-007

9857-217-004

* | Label-Fusing & Installation

8502-619-004

8502-619-003

8502-619-003

* Screw #6Tx5/16

9545-031-011

9545-031-011

* | Tub Assembly

9930-164-001

9930-158-002

9930-1503001

* | Tub & Cylinder Assembly

9869-033-001

9869-027-004

9869-022-003

ol el S il e i e i e B B RN

H1 H2 H3
9070T150Q21981R1 PRIM.V~| SEC V~

ULCSA mnm["‘ :ﬂ ﬂ‘ H1-H2220 | X1-X2 12
e H1-H3250 | 7S VA

5080 Hz

X1X324
013 Kva|01skva [T 1ova
oss | 219 I 1@ o

CLASS/CLASECLASSE 130 °C 39077-588-51
X3 x2

X1

Part # 8533-097-001 7/21

151



WNO0600XA-39XN

X" —XLNX6E£—VX00SONM
SYOLVNLIOV AYZ ‘SITOAJ OFf ‘AOSZ 'JAMA dJA 14O 81 O

V100-085-9056 N/d

ZH 0S ‘Hdl ‘AOSC WYYOVIQ ONIYIM/DILYWIHOS

w — —
s
ma
%Husm 1 8 | =2 OWAIHL D NI0INN o e
NHOT TI0NOS Wm—led| d @
WIINT/ VIS m—ta3 NMoa D OZN_MIh@v.Qo:_ Lif ¥OLVNLOVONYIHL
ol mo— | o2 [Lau1s D 00T 8000 ™+~
OIS @ 7| do1s © “10s ® ¥000 N TT0— @3¥/940 W
a34/IHA @Y/ — 5 <|38 T Mme/su i
ooy [ 5|3s013CH) ¥000 3n19h D NIUND 3|27 Tro— /LM
Exoo._.zo/m..u. HA! | =2 | »2071(E) ¥ooa 50— A/NYE —
Z |@som 00 @ me—la2| AmNny 8-1 o
W Wo0ud QIHOIVT 3000 e _|=$||Hu D an1(@ LOoH 1ndino —
. @01 ¥000 8-1 NP
=l R el @ | HEE R e
TONVAY 0l THV/940 o B{E7 [ o/l
an1(@a103 S tg—— %0 o KA
3 = @ ufh I
3 <
S ¥3SNIdS1a () LOH
3 I3 ® g wth T =
] s > ] Y@@ 103rNI i
N0 WA 2 S .
wo- |= 2 = 8 @D 123rNI o : _
X 1 18 = 2 2|z E oo ne/B P 8/ T
x e |3 2 £|E2 1o—ouo/m o0/ BA—
2 a@D LI3PNI Blm= L0 g VT Nt/ Tk
AT+ i |8 1 S T FORVIS A
L 1305 T
™o e M @ =2 0@ L23rNI @ e — T/ME—
@
= o1-6 30404—9 WNWIXYW_¥04 LNIWLSNIaY _——— — _ _
= 0¥uM¥04 €D Lndino 3NHA AONINDIYS T1aVINVA _| |_
3 z [ ma 9N 9l
2 3 35NN ED = 0 00 wa _ _ _
ilox T on oa
< 1 03345ED ®|22 @ W W _ e
3 8l%28 ln._.ﬂzxw N o
= SE@D——— na o
o e 3 2 033d ] ™
00 &2+ IHK 2 — _
o0t @ m — -
Cot 4
91-6 z3 - _ _
1NdNI -t
[OAT" 3 m G/ _ %& _
1 won I
s.ollmm HOIH %._mﬁ._ =] m
TWIH—-2S |ALdNIGD enL _ me _ z
G /oM ——a| Mo €D 13naT z IAH.E\:.E T N9 — w
ra c
T RO [ EDxnu EF ™ s | _ g _
=) TH B 2" | " :
—+3a’ L
1z @ xnw — H—w “% & avs [-—w-ne _ _
CPU 12vAc _ " H_.l—._-v_._m|
@ PUR INPUT e qEks _bu
1 1 1 1 1 E
_ _ .w. m_ _ Aot _ _
8EpE 3 — |_
[~ — M
i _ ] _ 301 me/e—— N :ﬁ _
Bh—— me/.
Al TA0Z2)
ax\5>|_|m.m\b\:<_ @y —, ITTADGZ Q34/n8 _ m_
. AINIOISNVAL
LHW/240: _| = l_ ey 3
WHIVRI LINOUIO _ “_n_
= 74 en
m|d> L —xl 11-018 &
LHh o
e @/ na

Part # 8533-097-001 7/21

152



WNO0900XA-39XN

9897-033-002
9558-025-001

8220-001-296
8220-001-296
W
WHT
_|@§.|.— r ﬁ?@.@» 5192-285-003 B,
o = 8711-008-001 CIRCUIT BREAKER 8220-001-442 |
E N SioRen L ORG/WHT
} 8220-065-011 |ALT FUSE | 8220-000-001
i BLK/RED B /e 20 o RED WHT/RED: 9527-706-001
_N. BLK-Lt 7 VA 8220-065-012 /_ _
. 12v _
g8 Jow BLK/BLY [ P 8220-065-013 _ g CONTROL TROUGH h 9501-009-004
-s € $g57-216-008 FEE8 f 34
_ @ £ 9839-014-001 _ _ M 31
8 2 :_iz_H Camd g w%m:
I _
_ _ w L ek-t14d s qov @ | Junzt nas_ | @ ® _/ PRESSURE
£ Bz sz RO @@ ) -1 8 ~ maﬁﬁox
T o_|
Al a1 W 3 Aux <2 w 21
Qz.l._l T S NOM S SHIELD VOLET—— & AUX e
0 m.ss-m:-snD 9627-810-001 o A @D ezl |3 Low
b o 1 N @ =1 oro/ve &
BLU/YEL: . =z LEVEL Lol [w_ T
_ _ _ Bk BlU—>T] TUB ADEMPTY mmllsﬁ\ﬁ T
LEVEL HIGH [®="~ ORG
_ _ wx L 9627-704-001
oL VioLET
M _ sﬁ\xmc|lcw INPUT Vo
S w83 9-16
g - 5 )
_ _ 2 m RED _+5V DC
5 = « WHT__+12V ¢
2 oV WHT ] o 4 e —
_ _ _ J _ “ RC m BiK —16 ] @® SPEED 2 « g BLK__GND
M GRN ow 5 3
3 . 5 RED mmm @ SPEED 1 - e
| | 8 ool S g 14| 28T 2 -
m bou m _ @D REVERSE = &
_ _ e Bw B outeur ® m e
B 9376-329-001 VARIABLE FREQUENCY DRIVE ! FORWARD i 3
: L w7 I_ ADJUSTMENT FOR MAXIMUM G—FORCE s-18 @ - - 2 - BLK o M
CON COMMON el pu Z| LR H2v
BLU/YEL BLU/YEL 15|15 _ INJECT DD &£ a ] !
_ E§|§= an YeL /i —1Z- 2 w 5 S i g
5 YEL/GRN EE 33 VEL/GN 0T S 8|2 INJECTADC B & « &| |-oRN LS
_ 2 a0k e 2 |2 YEL/ORS—t =25 mm & =i P
YE/BK B YeL/BK == Z INJECT @D B 2= | %
-1 = E
3 3 INJECT DA =g 5
i % ||z ® g B
! -
E: w .m HOT (8 DISPENSER m P — vaxw.onwz.o%
& o Z T
3 6 s re/ore—8 12 coLo@DTUB e B 8
”ﬁ“w.»m| AW ﬁ“mm_wrs‘ L2l HEAT g COLD NPUT 5 ORGJWHT—= 2
ols RED)YEL— 05 Salz RELAY DISPENSER ppit 0627-882-001 Mﬂ 3
> ¥ 7 WHT- S
7 — output HOTCDTUB D Fr — R =2 sspamon &
g I-8 RUNGDKEY [¥5 s s DOOR CLOSED |
9o BRN/YEL —04 L ] DRATNCE VALVE DOOR CBILOCK | & 5 ORO/MHT—— g 3
1313 whT/RED —831 «Z |2 DooR CH)CLOSE[2 &
I 1212 %&E_IB. 3g|2 =
o<
o W Py 1 oRe/ReD L] 20| DoOR 3 soL. @ stop [T
% e El 9586 — (B)START|T ©
E THERUOACTUATOR 1 o0 LOCK (@ THERMO 33 Doun | & 5
m_ SV 9586-001-003 / & uwp |ma]
2 By = THERNOACTUATOR #2_ op/ReD UNLOCK (D THERHO =
3 ® ®
BLU 10/ 10}—8Lu-
GRIV 8 |8 [—oR—
- GND

INFORMATIVE 6102—-018—-256A
SCHEMATIC/WIRING DIAGRAM 230V, 1PH, 50 HZ

P/N 9506-768-001PR

60 LB EXPRESS, OPL, VF DRIVE, 230V, 30 CYCLES
WNO9SOXA—39XN_X—_ - X

153

Part # 8533-097-001 7/21




WN1200XA-39XN

X —XTNXBE—VXOS¥ L NM
SI10A0 0% ‘AOST ‘JANA JA “1dO ‘SSIYdX3 81 06

5 ¥d100-9//-9056 N/d

ZH 0G5 ‘Hdl ‘AOST WYMOYIQ ONIMIM/DILYWNIHOS

V6SC—810—¢01l9 IAILVIWNHOANI —

=

T —no—{ 8| 8 IO
® —ma— ot |ot ma 5
B &
PEIT OWdIHL D XI07INN BY/R0 o0 T S M8 g
2 £00-100-9856 =
5 8| Nhod ¢ OWY3HL (@201 M8/ %0 gomLovoneiL o m
23 [1av15CD £00-100-9356 = g g
2 D 08 @000 zlge [0 o0 T Jhu | | 3
[» 2|3s07129( so0a 5|28 Too— 0/uin oufel !
[= 3| %0018 ¥o0a 30198 GO N1BYO o TA/NE 5| 6
035070 ¥00a — lox A NNy 8-1
Mm_a-glmm ] D an1@10H 1NdLNo —
100-268-L296 8-1 wles ror— VN gl s
y LNdNT ¥3SN3IdS10 gy AH13d Zln3 Me/LHM 1| 9L ——ma/LHM
-LHW/940 81 @103 1¥3H O
N ©007 5000 (30 17— 04071 L| ¢ f—ouo/um
8 me L00~18v-6£56 _ an1@a102 S Tgo—o¥0/an 9 9
- — = - N
ToNAQY Qlavg = 8 2
100-820-0598 Lt/ 580 S ¥3SN3dS10 @ LOH b M
=3 1S) @ < =
c
g Se v @@ L193rNI L _l l_
| 5¢ g | |8
S _
oy | = 8@D L23rNI 5
W | Lo g 5| |31 ® et ot mi |
Xt wl |28 3|2 @D L23rNI 855 o wo/m ¢l ¢ e oA
«© —-D
3w w |o 2 m |72 Tz W R U _
Mai ol w Rl|S a@D L93rNI —]st[s [awme - My
I E 30804-9 WNWIXYA ¥O4 ININLSNPaY _—— e —
aNo 8 91-6 al
g s 5 ® axuMd04 €D o . INHQ AONINDIAS TIEVIRVA [ _ _
i T
2 = 3ISYINII@D = _
2 i slaz fr—o |
< - 1 0334 €D 29 ey
2 g g|=% N _
] 3 Y8
o @] B 3 2 033ds @D 9T e _ _
20 R+ LR m 2 — -
/00 At R m — _ w _
91-6 nU||=.§
z O m
0 Ton—-— LNdNI m T O3/He _ _ 2 _
- 4 nwn e—
iz_ e o TEh :3:%.55._ _ m
el .mS:;Ilmm AldU3GD 8nL |Imam _
T/a0———m| MO €D 13A37 Z Ve
—n c —_
>_”_._Hmm s T2, @D xny A3 100-018-£296 —
E ef B 3w o= |
— £-3
v~ W 12 ® xny -8 §
HJOLIAS )
FANSSTAd /< o &Y 12vac | g 1108 — g _ _
MR 8
e |} 0 T ey
1€ 100-910-6¢86 ~
ve & BEgpe r00-81¢-(s80 3 7 N
500-600-1035 ] ¥ _ 7 HONOYL TOHLNOD OE0-02 o me/ne m_
— Z10-590-0228 L2 TS NS
100-90£- 296 _/ ~ 2
! T S e Tt e ol -ﬁ.\ﬁm_ w_
L/ = UL o &
Trv-100-0228 EEMVELE] E_om_ol_ 100-800-1128 ﬁ o
g v !
L SIS 0112861 %Wl_
L4
L
962-100-0228
62-100-0228

200-820-8956
200-Z50-L686

100-G20-8556

200-££0-£686

100-¥€1-2698

Part # 8533-097-001 7/21

154



50HZ Electric Heated Models

KEY Part Description

*

Relay

T600
5192-285-003

T900
5192-285-003

Qty

*

Relay Heater ( 40AMP) 24 vac

5192-290-001

5192-290-001

B3

Circuit breaker

5198-211-002

5198-211-002

Pcb Assembly I/O interface

9799-003-003

9799-003-003

Pcb Assembly -Temp Control

9799-013-001

9799-013-001

Water Valve Dual

9379-183-007

9379-183-007

Transformer Control

8711-008-001

8711-008-001

Cover ( Heater Terminals)

9074-286-002

9074-330-001

Bracket (Shield Mounting)

9029-095-001

9029-095-001

Filter Line Washer (EP)

9183-032-001

9183-032-001

Filter -EMI

9183-033-001

9183-033-001

Filter EMI , 1 phase 24AMP

9183-045-001

9183-045-001

Drain Valve 3" 24 vac

9379-187-003

9379-187-003

Strip Terminal Marker injector 24v

9558-028-001

9558-028-001

Controlsassembly -Trough

9857-152-004

9857-179-001

2 Heater Assembly 9870-087-001
2 Heater Assembly 9870-087-001
& Terminal Block Power 9897-033-002 | 9897-033-002
* Terminal Lug solderless 8652-134-002 | 8652-134-002
& Outer Tub Assembly 9930-139-001 | 9930-153-002
* Tub & cylinder Assembly 9869-010-001 | 9869-024-002
Sensor Assembly 9501-005-002 | 9501-005-002
Owners Manual 8514-143-001 | 8514-190-001
& Wiring Label Schematic 9506-306-001 | 9506-307-001
* Label Warning Highvoltage 8502-614-004 | 8502-614-004
& Label Fusing Installtion 8502-619-008 | 8502-619-006
* Screw #10Bx1/2 9545-008-026
i Screw 6Bx3/8 9545-031-003 | 9545-031-003
* Screw 6ABx3/4 9545-031-010 | 9545-031-010
i Screw #6TX5/16 9545-031-011 | 9545-031-011
* Screw 6-32x1/4 9545-044-004 | 9545-044-004
& VFD mounting Bracket 9029-095-001 | 9029-184-001
4 Drain Hose Tub to Valve 9242-456-002 | 9242-459-002

RlrlwlndINvIMVwIRr|lwlRrlRr]lRr]lRrlRrlRr]lRrlololRrlRrlR]lRINMIRINSIRIR,INR ] RrR=2N

Part # 8533-097-001 7/21

155



50HZ Electric Heated Models

)

a.

R

i©

)
5

156  part # 8533-097-001 7/21



50HZ Electric Heated Electric Wires

KEY Part Description

T600

T900

Qty

* | Wire -Diode 8220-001-442 | 8220-001-442
& Wire Assy Grn 4” 8220-001-484
* | Wire Assy Gry 4” 8220-059-001
* | Wire Assy Grn 4” 8220-001-484
* | Wire Assy Gry 4” 8220-059-001
* | Wire Assy Wht ,8” 8220-059-002 | 8220-059-002

Wire Assy Red 8”

8220-059-003

8220-059-003

Wire Assy Blk 8"

8220-059-004

8220-059-004

Wire Assy Red 9”

8220-063-002

8220-063-002

Wire Assy wht/blu 28"

8220-063-003

8220-063-003

Wire Assy Blu/yel 12"

8220-064-001

8220-064-001

Wire assy Grn 11"

8220-064-055

8220-064-055

Wire assy. Red 22"

8220-065-011

8220-065-011

Wire Assy Yel 8”

8220-065-012

8220-065-012

Wire assy Vio 8”

8220-065-013

8220-065-013

Wire Assy. Red 29"

Wire Assy. Blu 29"

Wire Assy. Red 15"

8220-065-024

8220-065-024

Wire Assy. Blu 17"

8220-065-018

8220-065-018

Wire Assy. Wht/Blu 10"

8220-078-006

8220-078-006

Wire Assy. Yel jumper

8220-083-001

8220-083-001

Wire Assy. Wht 8”

8220-084-001

8220-084-001

Wire Assy. Red 8"

8220-084-002

8220-084-002

Wire Assy. Blk 8"

8220-084-003

8220-084-003

Wiring Harness Heater Assembly Main

9627-755-002

9627-755-002

Wiring Harness TempSensor

9627-762-001

9627-762-001

Wiring Harness Pwr Terminal Block

9627-879-002

9627-879-002

[l Bl Bl Bl Bl Bl il it il i Bl S B B Bl Bl il il B B IS RSN N O, I e ool [ \S]

Part # 8533-097-001 7/21

157



WNO600EA-68XN

YIHSYM 30 JANA 4A ¥3LNDWOD #OV

0100—-80£-90G6

s
” ZHOG/HdL/AOSZ OILYNIHOS ONIMIM
— — R
dn TI0K0S @ @
St - OUYIHLCDNI0TINN +— e
_ NHOT TIOWIS m—led| i & 2 SOIVLIVON3H
T m— = 3| nmoa GO OUNIHL D %307 1 HOLVNLOVONSZHL
gw||_|_ Nip—— -2 2 |LULSCT) 00T 4000
(Y M) OIS -qg9s @ wooa 5o [T @/
— B 228 17— M8/90
/11 03/LA 2 |aso1a® w@ooa 3|23 1o GW/Lin
w—28 % 3nTen GO N1BAA z? /N — 1 WA
13501 5000 G0 xoonH_ 1HW/980 RGN ¥000 ! 50— 13A/Ne8 & M 10H
P a3 e 2R Ev_%z:m 8-1
nvi90dd s ESSI_ _| _ 1= anL10H 1ndLno Z @ I il
8-1 = 7o O —
o Fai weegmg oy | i B j
JONVAY Oidel 7o ° &3&m 1o S0/ LM — T
s anL@a102 5° o 0 R
c =
3 <
ol IS ¥3SN3ds10 @ LOH 8 e A
2 o
E
834 ®
Sl . 3 5 BB LI3PNT Ei _| |_
INOY¥4 WD 2 S — .
X wo |E B = @D L3NNI 2 M8/ —
2 3 2175 5 gyo/mn 940/ TA
X ——1m- | 2 2ls2 To L ]
- = 2@D LI3rNI BTs 2 no/mA IS NY9/BA
ALt o |8 2 S2 0 v i N
o e |2 ® 2 a@d Lo3rNI e 5585 s
Q1K m & - - _
3 ] ayuM¥0d €D Si-6 r 7 _
3 B indino - - o
© 3 3SIINIED o _ o _
: g3 [ o
= 1 033ds&D 23 a3y — ¥OL0N
3 mo N¥O EE _ _
ON0—08 o 2 03345 @D — I A
———NZL+—LHN 2 L LHA e
——AG+— Q- ...._ — 1 _ H ! _ _
3 1epne
-
oo
Z5 ma on _
INaNT — —
oA m G/ 0 3 _
T8 o D — P X g
0|5 @[ HOIH €D 13831 R §m =]
/-0 & [ALdu3 anL | ”_ _ 2
TIWNO———] MO 13837 z ~<Cavime Neo- EM 2
= g, NE~+aa] M
T HOT [ xny S2 _ 8
HOLINS 13¢5 xny 3 ——mon 00 g
NS —+5° XNy ~ m
1z @ xny — _ o
U 12VAC
© | mr weut | ©
] g |
i y |

Part # 8533-053-001 2/09 rev. #2

Part # 8533-097-001 7/21

158



WNO900EA-68XN

_— TEMP SENSOR
_ :Qﬁ%m.hﬁzﬁﬁa%sxa _ox._.:mxz_m.—om

Moo pA | iy

. i
_u 7 _m
_ _ mzm
_ _ @) ndy | @
g e _ E 5 ax@ z 4
g SHEELD
m GRN _ $ =l E Mmok mcx% mmul 8 PRESSURE
g B—¥ ol voeT—- ¢ CAL—— RUN o3 our| AU ' SWTCH
s w g [PPRE2L g _ BUAEL— - 5 = Aux @ o LOW LBvEL
g & 3 spot &vai ¥ TEMPERATURE = LEVEL (@D Lou [, 0RO/
_ : _ _ jen| B P leonl CONTROL PCB TU8 (CDENPTY|SETWINE
g m mz RED g _.m<m_. HIGH [& T ORG
FAN BLK g W ORG o
. | T ety | o = e vt
O BLY 122 Yo 9-16
BK1B1 3 2
_ _ _ f _ [} i I-RED— +5V ——
BLK62 WHT g FwHT—s 12—
_ _ _ T Bk —16- ————— ADSPEED 2 S Bk —onp
2 _ GRN w <
@wﬁ_ [— R —] == @D SPEED 1 g
MOTOR oRg——It =2 5
2 H — APREVERSE a -
o, B = ouUTPUT - &
_ _ L "~ ] S-16 @ FORUARD B
Cou COMMON 2 3| | swew
SOy /1 INJECT @D I (<) E| ek oo
_ YEL T ————S 2 ] 3| |re 2V
= YEL/GRN ————SIARCH 25 INJECT@DcC = —
YEL/ORG————AEAC =313 & o| FWHT——— Rx
BLK: SOAP Wz m w S ._,x
_ e/ & INJECTAD B = 2 S| [
5 & [CLER FRONT
|L ] ® INVECT DA E < pAEL
< a
HOT (& DISPENSER ] °
[
= p=]
E coLo (D TUB =
RM 3
§2 < REDRY ® 5P5Penser INPUT T L aic oG
um ) Y 1-8 s_a 88 LOCKED
OUTPUT HOTCDTUB @D H HH||m.c R TCHED
1-8 RUNCRDKEY (¥ O xmc J00R CLOSED
_uoom LOCK | T ORG/WHT _uoo» LOCKED
oz DRAINC® VALVE uoo» cLose| S F—FeD
Sg(2 8 °— wii/ReD
agl™ DOOR @ SOL. D sror [@ RED
Z I
(esTARTIETT 6N
LOCK (@ THERMO e uozz & T8 ﬂi\mﬁx
Nl‘rll«m_v
ms | SCROLL_DOWN _
. ® UNLOCK (D THERMO T SCROLL UP
[

M |
WIRING SCHEMATIC 380-415V/3PH, 50HZ 9345-912-001H 404 COMPUTER WASHER W/ HEAT OPTION &

159

Part # 8533-097-001 7/21

Part # 8533-053-001 2/09 rev. #2



NOILJO 1v3H 0410313 /M ¥3HSYM 30 3ANA 4A ¥ILNINOD #09 ¥O #SG 4100-L0£-9056 7H Dm“_:_n_m,\>m L7—=08¢C JIIVYNIHOS ONIMIM

WN1200EA-68XN

)
N TIOksS g — | @w OWYIHL D XHI0INN ®
NMO TI0H0S N lem| dn €D
YIINT/1v1S Mg —-= 8| NMoa L) OUd3HLE X301
NI 02 1381s®@
15 @——_m| 048 & 705 (® 3000 MR
/1 Q\ﬁb o8 mwo._u% g00a 3AT8A B NIBYD B
[=%] %201 ¥00a
%000 B&Sg@._jg\w.m ax| A0y 8-1
" GO 000 ey _ =o D anL(S L0H 1ndino —
@001 3000 8-1 =
] } I ¥3ISNIISIQ (g AUITY Ni%3
1 wva—— = @109 183H 525 ]
E _ an1@a102 °
e =
3 ©
g W ¥3SN3ds10 @ LOH 2 %
3
8d > 5 Y@ 193rNI ® Ei _| l_
it -y gl |5
u——wo1 |5 ] S@uEL | 1R e Eil e ||
wWE——mm S FE3 o/ VTG R0/ B
o wl |e 2 I@D 193rN1 B[00 1Ty N9/ VS MO/
418 2 23 WA LHM/TA
o 6 M ® 2 a@D L23rNT ¢ n.EwS Sy _
(S £ & -
3 03UMI04 €D 91-6 _| |_ _ i _
1nd1no
3 . e %]
w3 3 3SA3NIAGED I %0 _ (8768) oH £
“ I 033dsGD mm N9 E 010N _ _
m 59 Iﬂﬂﬂﬂx _ 7T
No— 8- o 2 033ds @D —— T _ _ _
——ATH—1HA] 3 ® L A
—— AG+— (34 o _ % e
. T |
91-6 B 3T N w &P
LNdNT m.m [} 7 O —— /i — I T SLLvh 00}
JoA—-" by 1 an 3 SNHO 091 _ _
w59 :oﬁxmd\m._ 3 g N m g
VD E[ALHIED 8nL 80d T04INOD | ~ma _ 2
W —m 101 €D | @ EIV e e z <Cmi/me 040 g L A
-3 e c H——1Wne M| s A ST
] 1, @Dxny [ea) 43 e G x%zﬁ| g
HOLNS 138 xny (LN D N ==T¥0 F- o EE o0 3] Lys _ H _
WSS B =y xny »&o% E [ C 2
42z [GEUCI 5] _ &
o[ & ® [+ |
o h
1] h |
TEHS Py _

EECEN
| zHog-Hae/nsL-o8g

24
H
T
=
i
£E o]

L]

YOLSINY3HL oL 6 X M 009Z) SININITI ONILV3H
YOSNIS dN3L _L A 00%) SIS |_

Part # 8533-053-001 2/09 rev. #2

Part # 8533-097-001 7/21

160



